Sheyenne Tooling & Mfg.

AUGER DIVISION

i —

SHEYENNE /| WESTGO
1510

1 0”

Owner / Operator Manual
& Parts Book

701 Lenham Ave. - P.O. Box 647 — Cooperstown, ND 58425
(701) 797-2700 — Fax (701) 797-2584 — www.sheyennemfg.com



http://www.sheyennemfg.com/




This manual includes the following model, tube size and lengths -
all with PTO drive and the heavy scissor lift.

1510

10 Inch Dia
Lengths
90' PTO
100" PTO
Descriptions:

1510 - Auger model, with hanger bearings to support flighting
10" - Nominal auger diameter in inches
Lengths - Nominal auger length in feet
PTO - Power source - tractor power take off






ATTENTION DEALER

Be sure the OWNERS MANUAL remains
with the auger when sold. It contains
important procedures for safe operation
of the auger.






SERIAL NUMBER LOCATION

Always give your dealer the serial number of your Sheyenne/Wesgo portable auger when
ordering parts, requesting service or for information.

The serial number plate is located where indicated. Please mark this number and other
information in the spaces provided. It will be useful for future reference.

Model Number

Serial Number

Production Year







Please enter information below and SAVE FOR FUTURE REFERENCE

AUGER WARRANTY

SHEYENNE TOOLING & MANUFACTURING warrants each new product to be free from defects in material
and workmanship. This warranty is applicable only for the normal service life expectancy of the machine or
components, not to exceed twelve consecutive months from the date of delivery of the new SHEYENNE
TOOLING & MANUFACTURING product to the original purchaser.

Genuine SHEYENNE TOOLING & MANUFACTURING replacement parts and components will be warranted
for 90 days from date of purchase, or the remainder of the original equipment warranty period, whichever is
longer.

Under no circumstances will it cover any merchandise or components thereof, which in the opinion of the
company, has been subject to negligent handling, misuse, alteration, an accident, or if repairs have been made
with parts other than those obtainable through SHEYENNE TOOLING & MANUFACURING.

Our obligation under this warranty shall be limited to repairing or replacing, free of charge to the original
purchaser, any part that in our judgment shall show evidence of such defect, provided further that such part shall
be returned within thirty (30) days from date of failure to SHEYENNE TOOLING & MANUFACTURING.

This warranty shall not be interpreted to render us liable for injury or damages of any kind or nature to person or
property.

Except as set forth above, SHEYENNE TOOLING & MANUFACTURING shall have no obligation of
liability of any kind on account of any of its equipment and shall not be liable for special or consequential
damage. SHEYENNE TOOLING & MANUFACTURING makes no other warranty, express or implied,
and, specificallyy, SHEYENNE TOOLING & MANUFACTURING disclaims any implied warranty of
merchantability of fitness for a particular purpose. Some states or provinces do not permit limitations or
exclusions of implied warranties of incidental or consequential damages, so the limitations or exclusions in
this warranty may not apply.

This warranty is subject to any existing conditions of supply, which may directly affect our ability to obtain
materials or manufacture replacement parts.

SHEYENNE TOOLING & MANUFACTURING reserves the right to make improvements in design or changes
in specifications at any time, without incurring any obligations to owners of units previously sold.

No one is authorized to alter, modify or enlarge neither this warranty nor the exclusions, limitations and
reservations.

I have read and understand the above instructions and warranty. Warranty is invalid until all three copies are
completed and signed. Customer copy retained, dealer copy in dealer's possession and manufacturer's copy
returned.

Date Purchased Dealership

Model Number Serial Number

Customer Signature Date

Dealer Signature Date
Customer Copy

(Keep in this book)






Please enter information below and SAVE FOR FUTURE REFERENCE

AUGER WARRANTY

SHEYENNE TOOLING & MANUFACTURING warrants each new product to be free from defects in material and
workmanship. This warranty is applicable only for the normal service life expectancy of the machine or components, not to
exceed twelve consecutive months from the date of delivery of the new SHEYENNE TOOLING & MANUFACTURING
product to the original purchaser.

Genuine SHEYENNE TOOLING & MANUFACTURING replacement parts and components will be warranted for 90 days
from date of purchase, or the remainder of the original equipment warranty period, whichever is longer.

Under no circumstances will it cover any merchandise or components thereof, which in the opinion of the company, has
been subject to negligent handling, misuse, alteration, an accident, or if repairs have been made with parts other than those
obtainable through SHEYENNE TOOLING & MANUFACURING.

Our obligation under this warranty shall be limited to repairing or replacing, free of charge to the original purchaser, any
part that in our judgment shall show evidence of such defect, provided further that such part shall be returned within thirty
(30) days from date of failure to SHEYENNE TOOLING & MANUFACTURING.

This warranty shall not be interpreted to render us liable for injury or damages of any kind or nature to person or property.

Except as set forth above, SHEYENNE TOOLING & MANUFACTURING shall have no obligation of liability of any
kind on account of any of its equipment and shall not be liable for special or consequential damage. SHEYENNE
TOOLING & MANUFACTURING makes no other warranty, express or implied, and, specifically, SHEYENNE
TOOLING & MANUFACTURING disclaims any implied warranty of merchantability of fitness for a particular
purpose. Some states or provinces do not permit limitations or exclusions of implied warranties of incidental or
consequential damages, so the limitations or exclusions in this warranty may not apply.

This warranty is subject to any existing conditions of supply, which may directly affect our ability to obtain materials or
manufacture replacement parts.

SHEYENNE TOOLING & MANUFACTURING reserves the right to make improvements in design or changes in
specifications at any time, without incurring any obligations to owners of units previously sold.

No one is authorized to alter, modify or enlarge neither this warranty nor the exclusions, limitations and reservations.

I have read and understand the above instructions and warranty. Warranty is invalid until all three copies are
completed and signed. Customer copy retained, dealer copy in dealer's possession and manufacturer's copy
returned.

Date Purchased Dealership
Model Number Serial Number
Customer Signature Date

Dealer Signature Date

Dealer Copy






A

Sheyenne Tooling & Mfg. Manufacturer Copy

PLEASE ENTER INFORMATION BELOW AND RETURN TO SHEYENNE TOOLING AND MANUFACTURING
AUGER WARRANTY

SHEYENNE TOOLING & MANUFACTURING warrants each new product to be free from defects in material and
workmanship. This warranty is applicable only for the normal service life expectancy of the machine or components, not to
exceed twelve consecutive months from the date of delivery of the new SHEYENNE TOOLING & MANUFACTURING product
to the original purchaser.

Genuine SHEYENNE TOOLING & MANUFACTURING replacement parts and components will be warranted for 90 days from date of
purchase, or the remainder of the original equipment warranty period, whichever is longer. Warranty is not applicable for normal wear
and usage.

Under no circumstances will it cover any merchandise or components thereof, which in the opinion of the company, has been subject to
negligent handling, misuse, alteration, an accident, or if repairs have been made with parts other than those obtainable through
SHEYENNE TOOLING & MANUFACTURING.

Our obligation under this warranty shall be limited to repairing or replacing, free of charge to the original purchaser, any part that in our
judgement shall show evidence of such defect, provided further that such part shall be returned within thirty (30) days from date of failure
to SHEYENNE TOOLING & MANUFACTURING.

This warranty shall not be interpreted to render us liable for injury or damages of any kind or nature to person or property.

Except as set forth above, SHEYENNE TOOLING & MANUFACTURING shall have no obligation of liability of any kind on account of
any of its equipment and shall not be liable for special or consequential damage. SHEYENNE TOOLING & MANUFACTURING
makes no other warranty, express or implied, and, specifically, SHEYENNE TOOLING & MANUFACTURING disclaims any implied
warranty of merchantability of fitness for a particular purpose. Some states or provinces do not permit limitations or exclusions of
implied warranties of incidental or consequential damages, so the limitations or exclusions in this warranty may not apply.

This warranty is subject to any existing conditions of supply, which may directly affect our ability to obtain materials or manufacture
replacement parts.

SHEYENNE TOOLING & MANUFACTURING reserves the right to make improvements in design or changes in specifications at any
time, without incurring any obligations to owners of units previously sold.

No one is authorized to alter, modify or enlarge neither this warranty nor the exclusions, limitations and reservations.

I have read and understand the above instructions and warranty. I have also read the owner’s manual and understand all safety
precautions. Warranty is invalid until all three copies are completed and signed. Customer copy retained, dealer copy in the
dealer's possession and the manufacturer's copy returned.

Date Purchased Dealership
Model Number Serial Number

Customer Information: = Name (Please Print)

Address

City , State , Zip Code

E-Mail (If Applicable)

Signature , Date
Dealer Signature Date

Please return via; fax, regular mail or e-mail; to:
fax number — (701) 797-2584
address --
Sheyenne Tooling and Manufacturing
PO Box 647
Cooperstown, ND 58425
e-mail — warranty@sheyennemfg.com






TABLE OF CONTENTS

DESCRIPTION PAGE
Augers in this Manual ..ot 1
Dealer InfOrmation ..........ccoceeviiiiiiiiiiiee e 2
Serial NUMDET IOCALION .....oiiiiiiiiiiicciee e e e e e e e e eesareeeenas 3
WaATTANEY PAZES ...eiiniiiiiiiieeee ettt ettt st e s -
Table OF CONENLS .. .cceiiieiiie ettt e et e e e e e e te e e s teeesssaeessseeensseeessseeanns 4
INEPOAUCTION ..ottt et ettt e s e ebe s 5
Safety SYMDOL ..o e et ennes 6
Safety REASONS .. ..eiiieiiieiiie et et e et ee et e e e e e e saeeesnsaeeenseeennneeens 7
GeNETal SAELY . ..oviiiiieiiecie et e e enbeen 8-13
Safety Sign-off FOIM ....ccooiiiiiiiieee e e 14
Safety Decal LOCAtIONS .......ccieriieiiieniieeiieie ettt ettt ettt saeesee e e 15,16 & 17
Safety ReVIEW / TTaAINING .....ccoiieriiieiiieiiieiieeie ettt ettt et saaeebeeseaeeseesaaeeseenens 18
Maching COMPONENLS ....cccueiiiiiiiieiieeiiieiie et este et ertee et esteeebeesaeeebeesseesseesseeenseesseesnseens 19
Break-in ProCEAUIES ......ccooiiiiiiiiiiiiie et 20
HOOK-UP -ttt 21 & 22
Machine Placement .........cccccoiiiiiiiiiiiiiciiie e e e e e 23 & 24
OPECTALING .. .eecevieeiiieeiee et e ettt e e e st e e steeestseeessaeeesaeeessseesssseessseeessseeessseeensseeensseenns 25-27
TTANSPOTEINE ... oeeiieeiiieeiiee et etee ettt et e e te e e staeeetteeeaaeeessaeeessseessseeesssaeensseennns 28 & 29
N 0] ¢ T4 30
SEIVICIIIZ . niiieeiie ettt e et e et e et e e et eeste e e s steeessbaeessseeensseeesseeesseessseennen 31-34
ServiCe RECOTA .....oiiiiiiiiieie ettt st be e 35
IMAINEENANCE . ...eetieiiieiietiete ettt ettt ettt ettt et et e bt st e bt et e es e e bt enseseeenaeenseeneeees 36 - 41
Hanger Bearing Replacement ...........ccocciiiiiiiiiniiieiiecie s ettt 42
Timing the FIIGhtINg ......ccooioiiiiiiiie et 43
Trouble SRHOOtING .. ccviiiiieiiee ettt ettt et e s e 44
MeEChaniCal SPECS .. ..ccuiiiiiiiieeie ettt sttt en 45
Dimensions, AUZEr t0 BIN ......ccciiiiiiiiiiiiiiieie e 46
BOIt TOTQUE SPECS .. neiiniiiieiiee ettt ettt e et e e et e e ereeesareeesesaeesaseeensseeennneas 47
Note Page (FOr YOUT USE) ...coiiieiiieeiieeieeee ettt e e seae e e e e e e 48
Parts - Table Of CONEENTS . ....coiiiiiiiiiiiie e e 49






1  INTRODUCTION

Congratulations on your choice of a Sheyenne/Westgo Portable Auger to compliment your farming
operation. This equipment has been designed and manufactured to meet the needs of the discerning
farmer for the efficient moving of grain.

Safe, efficient and trouble free operation of your Portable Auger requires that you and anyone else who
will be operating or maintaining the Auger, read and understand the Safety, Operation, Maintenance
and Trouble Shooting information contained within the Operator's Manual.

1510 10 x 90, PTO DRIVE w/ MECHANICAL DRIVE HOPPER

This manual covers the Model 1510 auger made by Sheyenne/Westgo. Included are lengths of 90'
and 100', PTO drive and new design 1510 transport.

Keep this manual handy for frequent reference and to pass on to new operators or owners. Call your
Sheyenne/Westgo dealer if you need assistance, information or additional copies of this manual.

OPERATOR ORIENTATION - The directions left, right, front and rear, as mentioned throughout the
manual, are seen from the tractor driver's seat and facing in the direction of travel when the unit is
being transported. The front is the intake end of the auger, rear is the spout.






THE SYMBOL SHOWN BELOW IS USED TO
CALL YOUR ATTENTION TO INSTRUCTIONS
CONCERNING YOUR PERSONAL SAFETY

BE ALERT! Your Safety is involved



2 SAFETY

SAFETY ALERT SYMBOL

Why is SAFETY so important to you?

3 Big Reasons
Accidents Disable and Kill

Accidents Are Costly
Accidents Can Be Avoided

This safety alert symbol appears in this manual and on many of the decals on the auger. It is used to
draw your attention to the possibility of personal injury or lose of life. We urge you to follow all
safety instructions. Be alert to safety issues at all times!

In addition you will see the use of signal words with the safety messages. The appropriate signal
word for each message has been selected using the following guide-lines:

DANGER - An immediate and specific hazard
which will result is severe personal injury or
death if the proper precautions are not taken.

WARNING - A specific hazard or unsafe practice
which could result in severe personal injury or
death if proper precautions are not taken.

CAUTION - Unsafe practices which could
result in personal injury if proper practices
are not taken, or as a reminder of good safety

practices.



2 SAFETY

YOU are responsible for the safe operation and
maintenance of your Sheyenne/Westgo Portable
Auger. YOU must ensure that you and anyone
else who is going to operate, maintain or work
around the Auger be familiar with the operating
and maintenance procedures and related Safety
information contained in this manual. This
manual will take you step -by- step through your
working days and alerts you to all good safety
practices that should be adhered to while
operating the Auger.

Remember, YOU are the key to safety. Good
safety practices not only protect you but also the
people around you. Make these practices a
working part of your safety program. Be certain
that EVERYONE operating this equipment is
familiar with the recommended operating and
maintenance procedures and follows all the
safety precautions. Most accidents can be
prevented. Do not risk injury or death by
ignoring good safety practices.

* Auger owners must give operating instructions
to operators or employees before allowing them
to operate the Auger, and at least annually
thereafter per OSHA (Occupational Safety and
Health Administration) regulation 1928.57.

* The most important safety device on this
equipment is a safe operator. It is the operators
responsibility to read and understand All Safety
and Operating instructions in the manual and to
follow them. All accidents can be avoided.

* A person who has not read and understood all
operating and safety instructions is not qualified
to operate the machine. An untrained operator
exposes himself and bystanders to possible
serious injury or death.

* Do not modify the equipment in any way.
Unauthorized modification may impair the
function and/or safety and could affect the life
of the equipment.

Work Safely !

2.1 GENERAL SAFETY

1. Read and understand the
Operator's Manual before
operating, maintaining or
adjusting the Auger.

2. Only trained competent persons shall operate
the Auger. An untrained operator is not qualified
to operate this machine.

3. Have a first-aid kit
available for use should the
need arise and know how to
use it.

4. Do not allow children, spectators or bystanders
within hazard area of machine.

5. Wear appropriate protective gear. This list

includes but is not limited to:

- A hard hat,

- Protective shoes
with slip

TN
resistant soles @

b -}

e

0
d

&
0

- Protective goggles

- Heavy gloves

- Hearing protection

- Respirator or filter
mask

6. Stop the engine, place all controls in neutral,
set park brake, remove ignition key and wait for
all moving parts to stop before servicing,
adjusting, repairing, or unplugging.

7. Review safety related items annually with all
personnel who will be operating or maintaining
the Auger.

8. Have another person nearby who can shut
down the auger in case of an accident. It is good
practice to always work with a second person
around augers.

Think SAFETY !



2.2 OPERATING SAFETY

1. Read and understand the Operator's Manual and all
safety signs before using.

2. Stop the tractor engine, place all controls in neutral,
set park brake, remove ignition key and wait for all
moving parts to stop before servicing, adjusting,
repairing or unplugging.

3. Clear the area of all bystanders, especially children,
before starting.

4. Be familiar with machine hazard area. If anyone
enters hazard area, shut down .machine immediately.
Clear the area before restarting.

5. Keep hands, feet, hair and clothing away from all
moving and/or rotating parts.

6. Do not allow riders on the Auger or tractor when
transporting.

7. Stay away from overhead obstructions and power
lines during operation and transporting. Electrocution
can occur without direct contact.

8. Do not operate machine when any guards are
removed.

9. Set park brake on tractor before starting.

10. Lower Auger to its lowest position when
transporting or when not in use.

11. Have another person nearby who can shut down
the auger in case of an accident. It is good practice to
always work with a second person around augers.

12. Inspect lift cable before using auger. Replace if
frayed or damaged.

13. Make certain the lift cable is properly seated in
cable pulleys.

14. Ensure that auger is empty before raising or
lowering.

2.3 PLACEMENT SAFETY

1. Move only with a tractor. Never move by hand.

2. Stay away from overhead power lines when moving
Auger. Electrocution can occur without direct contact.

3. Keep Auger as low as possible.

4. Chock Auger and tractor wheels front and rear
before operating.

5. Locate Auger to provide ample space for grain
vehicles to unload.

6. Keep Auger as low as possible when moving.
Raise only when it is next to storage facility.

7. Be familiar with the machine hazard area. If
anyone enters hazard area, shut down machine
immediately. Clear, the area before restarting.

8. Operate the auger on level ground free of debris.
If ground is uneven, anchor the auger to prevent
tipping or upending.

IMPORTANT

BEFORE RAISING OR PLACEMENT OF
ENSURE THAT GROUND IS REASONABLY
LEVEL. AUGER COULD TOPPLE IF GROUND
IS TOO UNEVEN, DAMAGING EQUIPMENT
AND/OR CAUSING PERSONAL INJURY.

NOTE: If auger wheels are partially or fully buried
in snow or grain, do not attempt to move auger
until snow or grain has been cleared away from
auger wheels. Failure to heed may cause damage to
auger and/or serious injury.

IMPORTANT

WHEN RELEASING AUGER FROM THE
TOWING VEHICLE, TEST THE INTAKE END
FOR DOWNWARD WEIGHT. DO NOT RAISE
THE INTAKE END ABOVE DRAW BAR
HEIGHT. WHEN THE INTAKE END IS
ELEVATED TOO HIGH WITH AUGER IN
RAISED POSITION, THE BALANCE OF
WEIGHT QUICKLY TRANSFERS TO THE
DISCHARGE END, CAUSING THE AUGER TO
UPEND.

NOTE: Winch must have clicking sound when
raising auger. If clicking sound stops, retain grip
on handle, lower the auger fully and repair ratchet.



SUPPORT DISCHARGE END 'l'"‘

OVERHEAD WIRES

UNDER AUGER

AND UNDERCARRIAGE
AREA-HAZARD
KEEP OQUTI

WHEEL CHOCKs cKs

AUGER INTAKE AREA
HAZARD-KEEP OUTI

IMPLEMENT POWER TAK E-OFF

WORK AREA s & SRR ﬂ:!‘f I-LJI:E (PTO SHAFT) AREA
et~ NN
I

ONLY
b WHEEL CHOGKS

] WALKING SURFACE-
| I IS IT BLIPPERY
._i _. ARE THERE THINGS TO
A KEEP OUT OF SHADED Bl TRIF YOU?
HAZARD AREA

WORKPLACE HAZAED AREA
TRACTOR PTO DRIVE




2.4 MAINTENANCE SAFETY

1. Review the Operator's Manual and all safety
items before working with, maintaining or
operating the Auger.

2. Stop the engine, place all controls in neutral
set park brake, remove ignition key and wait for
all moving parts to stop before servicing,
adjusting, repairing or unplugging.

3. Follow good shop practices:

-Keep service area clean and
dry.

-Be sure electrical outlets and
tools are properly grounded.

-Use adequate light for the job at hand.

4. Before applying pressure to a hydraulic
system, make sure all components are tight and
that hoses and couplings are in good condition.

5. Relieve pressure from hydraulic circuit before
servicing or disconnecting from tractor.

6. Keep hands, feet, hair and clothing away from
all moving and/or rotating parts.

7. Clear the area of bystanders, especially
children, when carrying out any maintenance and
repairs or making adjustments,

8. Place stands or blocks under the frame before
working beneath the machine.

9. Before resuming work, install and secure all
guards when maintenance work is completed.

10. Support auger tube before attempting
maintenance on the under carriage assembly.
Where possible auger should be in the full down
position.

11. Keep decals clean. Replace any decal that is
damaged or not clearly visible.

2.5 HYDRAULIC SAFETY

1. Always place all tractor hydraulic controls in
neutral before disconnecting from tractor or
working on hydraulic system.

2. Make sure that all components in the
hydraulic system are kept in good condition and
are clean.

3. Replace any worn, cut, abraded, flattened or
crimped hoses.

4. Do not attempt any makeshift repairs to the
hydraulic fittings or hoses by using tape, clamps
or cements. The hydraulic system operates under
extremely high-pressure Such repairs will fail
suddenly and create a hazardous and unsafe
condition.

5. Wear proper hand and eye
protection when searching for
high-pressure hydraulic leak.

Use a piece of wood or
cardboard as a backstop instead
of hands to isolate and identify a
leak.

6. If injured by a concentrated high-pressure
stream of hydraulic oil, seek medical attention
immediately. Serious infection or toxic reaction
can develop from hydraulic fluid piercing the
skin surface.

11



2.6 TRANSPORT SAFETY

1. Read and understand ALL the information in
the Operator's Manual regarding procedures
and SAFETY when moving or transporting the
Auger.

2. Check with local authorities regarding Auger
transport on public roads. Obey all applicable
laws and regulations.

3. Always travel at a safe speed. Use caution
when making corners or meeting traffic.

4. Make sure the SMV (Slow Moving Vehicle)
emblem and all the lights and reflectors that are
required by the local highway and transport
authorities are in place, are clean and can be
seen clearly by all overtaking and oncoming
traffic.

5. Do not allow riders on the Auger or the
tractor when transporting.

6. Attach Auger to towing vehicle with a bolt,
washer and double nut. Always attach the
safety chain.

7. Lower Auger to its lowest position for
transporting.

8. Keep to the right and yield the right-of -way
to allow faster traffic to pass. Drive on the road
shoulder, if permitted by law.

9. Do not exceed 20 mph (32 km/h). Reduce
speed on rough roads and surfaces.

10. Stay away from overhead obstructions and
power lines when transporting. Electrocution
can occur without direct contact.

11. Always use hazard warning flashers on
tractor when transporting unless prohibited by
law.

)

i

A

OVERHEAD WIRES
KEEP AWAY |

<—HAZARD AREA
KEEP OUT !

o
-

-
im0

:

TRANSPORTING HAZARD AREA

NOTE: [If auger wheels are partially or fully
buried in snow or grain,_do not attempt to move
auger until snow or grain has been cleared away
from the wheels. Failure to heed may cause
damage to auger and/or serious injury.

12



2.7 STORAGE SAFETY

1. Store the auger in an area away from
human activity.

2. Do not permit children to play on or
around the stored machine.

3. Lower the auger to its lowest position for
storage unless placed in its operating position.

2.8 TIRE SAFETY

1. Failure to follow proper procedures when
mounting a tire on a wheel or rim can produce
and explosion which may result in serious
injury or death.

2. Do not attempt to to mount a tire unless
you have the proper equipment and experience
to do the job.

3. Have a qualified tire dealer or repair
service perform required tire maintenance.

4. When replacing worn tires, make sure they
meet the original tire specifications. Never
under-size.

13

2.9 SAFETY DECALS

1. Keep safety decals and signs clean and legible
at all times.

2. Replace safety decals that displayed a safety
sign that are missing or have become illegible.

3. Replaced parts that displayed a safety sign
should also display the current sign.

4. Safety decals or signs are available from your
Dealers Parts Department or the factory.

How to Install Safety Decals:

1. Be sure that the installation area is clean and
dry.

2. Decide on the exact position before you
remove the backing paper.

3. Remove the smallest portion of the split
backing paper.

4. Align the decal over the specified area and
carefully press the small portion with the exposed
sticky backing in place.

5. Slowly peel back the remaining paper and
carefully smooth the remaining portion of the
decal in place.

6. Small air pockets can be pierced with a pin
and smoothed out using the piece of decal
backing paper.



2.10 SIGN-OFF FORM

Sheyenne/Westgo follows the General Safety Standards specified by the American Society of
Agricultural Engineers (ASAE) and the Occupational Safety and Health Administration (OSHA).
Anyone who will be operating and/ or maintaining the Portable Auger must read and clearly understand
All Safety, operating and Maintenance information presented in this manual.

Do not operate or allow anyone else to operate this equipment until such information has been
reviewed. Annually review this information before the season start-up.

Make these periodic reviews of SAFETY and OPERATION a standard for all of your equipment. We
feel that an untrained operator is unqualified to operate this machine.

A sign off sheet is provided for your record keeping to show that all personnel who will be working
with the equipment have read and understand the information in the Operator's Manual and have been
instructed in the operation of the equipment.

SIGN-OFF FORM
DATE EMPLOYEES SIGNATURE EMPLOYERS SIGNATURE

14



3. SAFETY DECAL LOCATIONS

The types of decals and locations on the equipment are shown in the illustration below. Good
safety requires that you familiarize yourself with the various Safety Decals, the type of warning
and the area, or particular function related to that area, that requires your SAFETY
AWARENESS.

Think SAFETY! Work SAFELY!

SAFETY GUARD
DO NOT
REMOVE _

-

4 DANGER A\ OPERATING INSTRUCTIONS

T3 1. Meved operats suger uniess hitch i sftsched to tractor.
%-?j 2. Dperste st 500 APM maximum.
(2) = ILEE{}%D&EGPI:}HAZ! RD = 3. Kesp byvianders sway from machine.
TAY A WER LIN
Pla To orevent serkaus injury or death: * :‘::n':':'l":::"‘“":glh vartical position before
CES

1. Stay well away from powes lines. Elctiocuthon can
accur withoul direcl cortact. & 0'“‘"'"":"""’ mh:::.r.lﬂhdmanrm auger.

2. ower suger well below level of powsr line batore
Moving or transgerting. a. m“mmmwmmm.m‘_

1. Posd snd urscenlind e Opecstor s Misnusl D ors
oprmlimy
2. Kewp sl bty shisity s devices = place s & ROTATING FLIGHT HATARD
gosnd working i, EEEF AWAT -1
4. Make corimin svenons b clese belom aperating or T prwwe ) sl Pjuny o deadi ———
@ The Eoep . wimitors mnd 1. Feep sl guasds s plece and in good condiies wieo
2 Nl G rate witn [lghting gusrd s more
4. Kasp hasay. sl heir snd cigihing swey rom moving B Hgp Banas, last hak and chrthing sy bom Mhghling. ROTATING DRIVELINE
Pafs 4. Eaap chidres sl byslantes ey s iviake CONTACT CAH CALBE BEATH
8. Shul off povwie! Bolore SIPeBTivg. Barvesimg o Cheaning KE.EP:‘*I‘.?
B md-:h.-r‘--ndnr—:hnrlnl-llnﬂbml ﬁ DANGER i s
T. Empiy sugss beiore i pe "'t-\.___.\_ + b sies pare B S s p—
PR Pr————— " [— &' e Crmmim ey i i
Lins @ wehICh W LI RO i .
- e T P Lo T O
B Lo Bigees vweall Dediw beval ol powss lines bafors UPEHDHNG HATARD
moving o irensporting T pravesnt sadboes injury or Seath oy Ll o iy oy g Mg Dape
1 Support dischergs and o anchos slak e end Delore uwey o ("
:I:::::-.'l‘_::l.-l Meghting. Keeg oibwes sy, B = " Una : i i U i
CRATbOTE SRRy, 3. Eeply depsr hitods mosing or tresspoiing. ———
& Do ol GEsrsts sslean bAck is sStsched b e sower il NS TR T R
B, Do nol oncok unbess BEch wsighl s dows i % LIS

If Safety Decals have been damaged, removed, become illegible or parts replaced without decals;
new decals must be applied. New decals are available from your authorized dealer.

15



The types of decals and locations on the equipment are shown in the illustration below. Good safety
requires that you familiarize yourself with the various Safety Decals, the type of warning and the
area, or particular function related to that area, that requires your SAFETY AWARENESS.

Think SAFETY! Work SAFETY!

2nd /

Location ond

Location

(=)

3 A\ CAUTION

Location PTO DAMAGE WILL
Identified on S RESULT FROM SHARP
Page 15 : = TURNS WHILE PTO IS
. ATTACHED TO TRACTOR.

e
100-3-4837

~ Location

2nd
Location

A\ WARNING

4\ ADVERTENCIA

Z7 \®

HIGH-PRESSURE FLUID HAZARD
To pravant sarkous injusy of death:

edjusing of disconneoting.

3. Waal proped hand and aye protectich when
saarching lor leake. Uses wood o4 casdibossd
insbaad of hands.

3. Kesp all componarnts in good repalr.

PELIGRO DE FLUIDO BAMD
ALTA PRESION
Pats weilar handas graves o la musna:

prataccsn
I gjos, cusnde Pevise pars vor & hay fuges.
Mies wna babis B un CaON R e e las
AR0N.
a Nsdoes BOS
autado.

- an buss
208345313 J

REMEMBER - If safety decals have been damaged, removed, become illegible or parts replaced
without decals, new decals must be applied. New decals are available from your authorized dealer.

16



The types of decals and locations on the equipment are shown in the illustration below. Good safety
requires that you familiarize yourself with the various Safety Decals, the type of warning and the
area, or particular function related to that area, that requires your SAFETY AWARENESS.

Think SAFETY! Work SAFETY!

HUIATING DRIVE! INE
CONTACT CAN CAUSE Di.:fh
KEEP AWAY!

D OT OPERATE WITHO!

ARDS, TRALTOR
RIVELINE GUARDS, TRAC 10R,

uT-

4 cayrion] 4
M:?,P PER DAMAGE )
Raigy, RESULT From /
Auges ANo Lowenna | |4
\ ONER WITH HOPPER y
THE GROUND.

REMEMBER - If safety decals have been damaged, removed, become illegible or parts replaced
without decals, new decals must be applied. New decals are available from your authorized dealer.

17



4 OPERATION

A OPERATING SAFETY

1. Read and understand the Operator's Manual
and all safety signs before using.

2. Stop the engine, place all controls in neutral,
set park brake, remove ignition key and wait for
all moving parts to stop before servicing,
adjusting, repairing or unplugging.

3. Clear the area of all bystanders, especially
children, before starting.

4. Be familiar with machine hazard area. If
anyone enters hazard area, shut down (machine
immediately. Clear the area before restarting.

5. Keep hands, feet. hair and clothing away from
all moving and/or rotating parts.

6. Do not allow riders on the Auger or tractor
when transporting.

7. Stay away from overhead obstructions and
power lines during operation and transporting.
Electrocution can occur without direct contact.

8. Do not operate machine when any guards are
removed.

9. Do not operate unless the flighting guard is
installed and secure.

10. Set park brake on tractor before starting.

11. Attach Auger to tractor drawbar before
operating.

12. Lower Auger to its lowest position when
transporting or when not in use.

18

41 TO THE NEW OPERATOR OR

OWNER

The Sheyenne/Westgo Portable auger is
designed to efficiently move grain from a truck,
trailer, or wagon into a storage facility. Power
is provided by a tractor PTO. Be familiar with
the tractor controls before starting.

It is the responsibility of the owner or
operator to read this manual and to
train all other operators before they
start working with the machine. Follow
all safety instructions exactly. Safety is
everyone's business. By following
recommended procedures, a safe
working environment is provided for
the operator, bystanders and the area
around the work site. Untrained
operators are not qualified to operate
this machine.

Many features incorporated into this machine
are the result of suggestions made by
customers like you. Read this manual carefully
to learn how to operate the machine safely and
how to set it to provide maximum efficiency.
By following the operating instructions in
conjunction with a good maintenance program,
your Auger will provide many years of trouble
free service.



4.2 MACHINE COMPONENTS

The Portable Auger is a length of rotating flighting enclosed within a tube for moving grain. Grain
enters the system through the swing away hopper. A winch lifts the swing away hopper for transport.

Power is provided from a tractor PTO that attaches to the lower end of the main auger. The swing hop-
per and inclined auger are driven by a chain drive and two gearboxes to an auxiliary drive line or an
optional hydraulic motor. The movable drive system swings out to position for truck unloading.

The swing away hopper can be mounted on either the left or right hand sides Two hydraulic cylinders
in the frame raise and lower the machine. They use hydraulic power from the tractor.

= D O =" = °C O w B

Fig. 1 MACHINE COMPONENTS

SWING AWAY HOPPER - Intake
INCLINED TUBE

INCLINED SPOUT

MAIN TUBE

OUTLET — Main Auger Spout
RIGID TRUSS

AUGER TRANSPORT

SISSOR LIFT

LIFT CYLINDERS

19

x0T O Z 2R~

HOPPER TRANSPORT SUPPORT
INSERT

CHAIN DRIVE (Behind cover)

3 POSITION MECHANICAL DRIVE

VERTICAL DRIVE LINE

UPPER GEARBOX

PTO DRIVE LINE - From Tractor

LOWER GEARBOX  (Other side)

HITCH



4.3 MACHINE BREAK-IN

Although there are no operational restrictions
on the Auger when used for the first time, it is
recommended that the following mechanical
items be checked:

A. After operating or transporting for 1/2
hour:

1. Re-torque all the wheel bolts.
2. Re-torque fasteners and hardware.

3. Check that all safety decals are installed
and legible. Apply new decals if required.

4. Check that no hoses are pinched or being
crimped. Re-align as required.

5. Check that all guards are installed and
working as intended.

6. Check oil level in gearboxes. Add as
required.

7. Check drive chain and tension and
alignment. Adjust as required.

8. Lubricate all grease fittings.

B. After operating for 5 hours and 10 hours:

1. Re-torque all wheel bolts, fasteners and
hardware.

2. Check hose routing.

3. Check that all guards are installed and
working properly.

4. Check safety decals. Install new ones if
required.

5. Check gearbox oil level. Add as required.
6. Check drive chain tension and alignment.

7. Then go to the normal servicing and
maintenance schedule as defined in the
Maintenance Section.

20

4.4 PRE-OPERATION CHECKLIST

Efficient and safe operation of the
Sheyenne/Westgo Portable Auger requires
that each operator reads and understands the
operating procedures and all related safety
precautions outlined in this section. A pre-
operation checklist is provided for the
operator. It is important for both the personal
safety and maintaining the good mechanical
condition of the Auger that this checklist is
followed.

Before operating the Auger and each time
thereafter, the following area should be
checked off:

1. Lubricate the machine per the schedule
outlined in Section 5 Service and
Maintenance.

2. Use only a tractor of adequate power to
operate the Auger.

3. Ensure that the machine is properly
attached to the tractor drawbar. Use a 5/8
inch bolt, washers and double nut.

4. Check that all guards are installed,
secured and functioning as intended. Do not
operate with missing or damaged shields.

5. Check work-site. Clean up working area
to prevent slipping or tripping.



4.5 ATTACHING / UNHOOKING

It is recommended that the Auger be attached to a
tractor whenever it is operated or moved. Follow
this procedure when attaching to or unhooking
from tractor:

1. Make sure that bystanders, especially small
children are clear of the working area.

2. Be sure that there is sufficient room and
clearance to back up to the machine.

IMPORTANT !

Do not use a tractor that is equipped with a
Quick Hitch! Remove the Quick Hitch before
attaching. A Quick Hitch will hit the auger when
making turns or it can contact the PTO drive-
line if lowered during operation.

3. When moving auger on rough or uneven
terrain adjust axle to widest position. See Fig 2.

Fig.2 AXLE ADJUSTMENT

4. Align the draw-bar of the tractor with the
hitch of the auger while backing up.

5. Set the park brake before dismounting.

6. Check the auger to tractor mounting
dimensions per the drawing prior to attaching.
See Fig. 3. The auger is designed to be attached
to a tractor during any operation including
transporting, moving, raising, lowering or
working. Because the wunit must operate
throughout a wide range of geometry, each
dimension must be within a specified range.
Verify that these dimensions fall within the
recommended ranges before attaching.

a. Dimension A: Must be within 34 and 36 inches.
This works with the length of the PTO shaft
supplied with the auger to allow telescoping and
prevent bottoming out.

b. Dimension B: Must be within 6 to 10 inches.
This will keep the angle of the universal joints
equal and as small as possible. It also prevents
bottoming out when the auger is raised.

c. Dimension C: Must be between 14 to 16
inches. This will prevent the PTO shaft from
bottoming out when the auger is raised and
prevent separation when the auger is lowered.

These dimensions are specified by Standards
and most tractors comply. If your tractor does
not comply, refer to your tractor manual and
adjust to comply with these requirements.

7. Use the jack on the hitch to raise or lower
the auger as required to match the draw-bar.

o Emmaﬂ DRAWBAR
¢ \“x________/

Fig. 3 ATTACHING DIMENSIONS

8. Use a 5/8 inch bolt as a hitch pin. Use
large flat washers above and below the hitch
and a nut and jam nut on the bolt. Do not
tighten to draw-bar but jam the nuts together
to hold. A bolt will allow free hitch
movement whether the Auger is raised or
lowered. See Fig. 4a & 4b

9. Attach the safety chain(s) to the draw-bar
or draw-bar cage.

Fig.4a BOLT AS HITCH PIN

21



10. Attach the PTO shaft:

a. Clean the splines on the shaft and in the
yoke if required.

b. Check that the guard rotates freely and the
drive-line telescopes easily. If not clean,
lubricate or repair as required before installing.

c. Retract collar on yoke and slide the yoke
over the tractor shaft. Stop when the lock pin
clicks into position in the groove.

d. Pull on the yoke to make sure it is locked to
the shaft.

IMPORTANT !

Never attach to tractor that is equipped with a
PTO shaft adapter. It will change the required
machine attaching dimensions and can lead to
over speeding. Use only a tractor equipped with
a 6 spline 540 RPM PTO shaft.

11. Attach the hydraulic lines:

a. Use a clean rag or paper towel to clean
dirt from around the couplers on the hose ends
and on the tractor.

b. Connect the hoses to the tractor couplers.
Be sure the couplers are securely seated.

c. Route the hoses to prevent pinching
rubbing or binding and allow enough slack for
raising and lowering. Keep the hoses away
from moving parts.

12. Open the valve in the hydraulic circuit to
allow oil to flow to the cylinder for lowering or
raising if required.

22

Fig. 4b ATTACHED

A ...

Stay away from overhead power-lines.
Electrocution can occur without direct
contact.

13. Raise and pin swing auger if moving.

14. Unpin and lower swing auger if preparing to
work.

15. Lower hitch and stow the jack into its
horizontal position.

16. Reverse the above procedure when

unhooking.

0



4.6 MACHINE PLACEMENT

Follow this procedure when placing the auger
into its working position:

1. Clear the area of bystanders, especially small
children, before starting.

2. Be sure there is enough clearance from
overhead obstructions and power lines or other
equipment to move the Auger into it working
position.

3. Attach the Auger to the tractor (See Section
4.5).

4. Open the valve in the hydraulic circuit.

5. Back the Auger up to the storage facility
while it is in its lowered configuration. See
Fig. 5.

6. Remove the swing auger transport rod and
stow on the support arm bracket. Install the
retaining pins through the rod. See Fig. 6

Fig. S5 ALIGN AUGER WHILE IN
LOWERED POSTION

23

Fig. 6 TRANSPORT ROD

7. Use the tractor hydraulics to slowly raise the
outlet end into position. Stay away from power
lines. See fig. 7.

A DANGER

Stay away from overhead power-lines.
Electrocution can occur without direct contact.

8. Slowly back the Auger until the outlet is over
the opening in the storage facility. Leave the hitch
attached to the tractor.

Fig. 7 RAISING AUGER



9. Slowly lower the outlet end until it is resting
on the storage facility. Leave the hitch attached
to the tractor.

10. Place chocks in the front and rear of each
Auger and tractor wheel.

11. Remove vertical drive-line from transport
holder.

12. Retract the lock pin holding the chain drive
in the vertical position and rotate the assembly
90 degrees. Place the gearbox on the side
opposite to where the swing auger will be
located. Secure the lock pin on both sides.

Fig.8 LOCK PIN

13. Place the tubular plastic guard over the
gearbox shaft that will not be used and tighten
hose clamp.

14. Attach the wvertical drive-line to the
gearbox.

A e

Do not use bolts or square headed set screws in
the yoke. They project from the yoke and create
a safety hazard.

24

15. Lower the swing auger to the ground
and unhook the cable.

16. Close the valve in hydraulic circuit.

5 i' e
* | ;m!ﬁuﬂf
= -

Fig. 9 VERTICAL DRIVELINE

Fig. 10 RAISED POSITION



4.7 OPERATING

When using the Auger, follow this
procedure:

1. Clear the area of bystanders
especially small children, before
starting.

2. Review the  Pre-Operation
Checklist (Section 4.4) before
starting.

3. Review the Workplace Hazard
Area drawing and use extra care
when inside the hazard area. See
Fig. 11.  Keep all spectators and
bystanders out of this area. Should
anyone enter this area, stop the
machine immediately.

4. Check that the machine is placed
per Section 4.6.

5. Back a tractor up to the inlet
end and attach with a bolt, washers
and double nuts. Attach the PTO
driveline. Align the tractor axis with
the Auger so the universal joints are
equal and as small as possible. Place
chocks next to tractor tires and set
the park brake.

6. Check that the driveline out of
the gearbox is secured to the output
shatft.

7. Check that all guards are in
place and working as intended.

SUPPORT OISCHARQGE END

UNOER AUGER

AND UNDERCARRIAGE

AAREA~HAZARD
KEEP OUTY

WHEEL CHOCKS

‘. AUGER INTAKE AREA
HAZARD-KEEP DUTE

WORK AREA
AUTHORIZED
PERSONNEL
QANLY

‘I KEEP QUY OF
HAZARD AREA

OVERHEAD WIRES
KEEP AWAYI

WHEEL CHOCKS

IMPLEMENT POWER TAKE-OFF |

BRIVE LINE {PTO SHAFT) AREA
KEEP OUTI|

\1 N\ \'\
|
| WHEEL CHOCKS
i
|

! WALKING SURFACE-
| 15 T SLIPPERY?
| | ARE THERE THINGS TO
SHADEG it TRIP YOU?

N
e
[

Fig. 11 WORKPLACE HAZARD AREA

25



NOTE: The photos on this page are of a 13” hopper. The power wheel option is
available for a 10” hopper too.

8. Move the swing hopper out of the way. 12. Start the flow or grain and unload.
Normally this will be up against the frame. 13. When the truck is unloaded and PTO is shut

9. Drive or back the truck into position for off, move the swing hopper out of the way and
unloading. store the handle. See Fig. 12b.

10. Use the handle on the hopper to move the 14. Optional Power Wheel Drive system.
swing auger into position under the truck. See Either single wheel or double wheel drive,

Fig. 12a. - - i shown below.

g
il

A SON
\

el L
\AJ

)

Fig. 12a Swinging Out

Fig. 12b Store Handle
SWING AWAY HOPPER
11. Starting:

a. Start the tractor engine and run at low
idle.

b. Engage the PTO clutch.

c. Activate the circuit to the motor if
equipped with the hydraulic drive option.

d. Increase engine speed to 500 RPM PTO
speed.

26



14. Stopping:

a. Run the auger until the swing hopper
is empty.

b. Slow the engine speed to low idle.
c. Disengage PTO clutch.

d. Shut off hydraulic motor if so
equipped.

e. Stop engine and remove ignition

15. Operating Hints:

a. Run the unit at approximately 500
RPM to obtain the most consistent
results.

b. Always listen for any unusual sounds
or noises. If any are heard, stop the
machine and determine the source.
Correct the problem before resuming
work.

c. Never allow anyone into the workplace
hazard area. If anyone enters, stop
immediately. Make them go before
resuming work.

d. Do not run the machine for long
periods of time with no grain in the tube.
It is noisy and increases the wear. Try to
run only when moving grain.

e. Do not move the machine by hand,
Always use a tractor.

f. Always locate the swing hopper within
20 degrees of a right angle to the main
tube for optimum performance. See Fig.
13.

g. When the auger is used to put grain in a
pile, the grain can build up and cover the
wheels. It is recommended that the
operator attach a log chain to each axle
when the auger is positioned. Before
pulling the auger out of the pile, pull the
chains tight and attach to the drawbar.
This will prevent axle or frame bending.

SUPPORT DISCHARGE END

A

UNDER AUGER
AND UNDERCARRIAGE
AREA~HAZARD

KEEP OUTY

WHEEL GHOGKS P!

Y
‘l AUQER INTAKE AREA |
HAZARD-XEEP OUTI

WORKING

+20°

A KEEP OUT OF SHADED
HAZARD AREA

ovuﬁ) w:\

KEEP AWAYY

Ao’ WHEEL GHOCKS

D
ANGLE YA BT \\\ IMPLEMENT POWER TAKE~-OFF
XN DRIVE LINE (PTO 8HAFT) AREA

S KEEP OUT)

WHEEL CHOCKS

WALKING SURFAGE=
| 18 IT BLIPPERY?

ARE THERE THINGS TO
TRIP YOU?

Fig. 13 SWING AWAY HOPPER

27

POSITION




4.8 TRANSPORTING SAFETY

A

1. Read and understand ALL the information in
the Operator's Manual regarding procedures and
SAFETY when moving or transporting the
Auger.

2. Check with local authorities regarding Auger
transport on public roads. Obey all applicable
laws and regulations.

3. Always travel at a safe speed. Use caution
when making corners or meeting traffic.

4. Make sure the SMV (Slow Moving Vehicle)
emblem and all the lights and reflectors that are
required by the local highway and transport
authorities are in place, are clean and can be
seen clearly by all overtaking and oncoming
traffic.

5. Do not allow riders on the Auger or the
tractor when transporting.

6. Attach Auger to towing vehicle with a bolt,
washer and double nut. Always attach the safety
chain.

7. Lower Auger to its lowest position for trans-
porting.

8. Keep to the right and yield the right-of -way
to allow faster traffic to pass. Drive on the road
shoulder, if permitted by law.

9. Do not exceed 20 mph (32 km/h). Reduce
speed on rough roads and surfaces.

10. Stay away from overhead obstructions and
power lines when transporting. Electrocution
can occur without direct contact.

11. Always use hazard warning flashers on
tractor when transporting unless prohibited by
law.

Sheyenne/Westgo Portable Augers are designed
to be easily and conveniently moved from place
to place. When transporting, follow this
procedure:

1. Be sure all bystanders are clear of the
machine.

2. Attach loosely to the tractor using a bolt with
washers, double nuts and a safety chain.

3. Disconnect the vertical driveline out of the
gearbox and place the loose end in the transport
holder. See fig. 14.

4. Move the chain drive front frame into its
vertical position so it will not contact the towing
vehicle when turning.

Fig. 14 HITCH

28



5. Use the winch to raise the swing auger or hopper
off the ground. Attach the hook so the wire mesh
and rubber belt are against the main tube.

6. Raise until the cable clamp (22 inches from the
hook) contacts the support arm.

Lock

7. Keep raising the swing hopper until the support
arm and it's link are in position to allow the lock to
be engaged. See fig. 15.

8. Install the swing hopper safety cable. Tension on
the winch cable can then be relieved.

9. Place the hitch jack into its transport position.

10. Attach the hydraulic line, open the valve and
lower the machine if required. Transport only when
auger is in its lowest position.

11. Stay away from overhead power lines.

Stay away from

overhead power-lines. Electrocution can occur
without direct contact.

DANGER

12. Never go across slopes of more than 20 degrees.
It is better to go straight up or straight down.

13. Keep to the right and yield the right-of-way to
allow faster traffic to pass. Drive on the road
shoulder, if permitted by law.

14. Make sure the SMV (Slow Moving
Vehicle) emblem and all the lights and
reflectors that area required by the local
highway and transport authorities are in place,
are clean and can be seen clearly by all
overtaking and oncoming traffic,

15. It is not recommended that the machine be
transported faster than 20 mph (30 km/h).
Table 1 gives the acceptable transport speed as
the ratio of tractor weight to Auger weight.

16. Do not allow riders on the machine or
tractor.

17. During periods of limited visibility, use
pilot vehicles or add extra lights to the
machine.

18. Always use hazard flashers on the tractor
when transporting unless prohibited by law.

Fig. 16 RAISED HOPPER

Table 1 Speed vs Weight Ratio

Weight of fully equipped
or loaded implement(s)
relative to weight of
Boad Speed Jlowing machine.
Up to 32 km/ 1101, orless
(20 mph)
Up to 16 km/ 210 1, or less
(10 mph)
Do not tow More than 2 to 1

29



4.9 STORAGE

4\ STORAGE SAFETY

1. Store the unit in an area away from human
activity.

2. Do not permit children to play on or around
the stored machine.

3. Lower Auger to its lowest position for stor-
age unless placed in its operating position.

After the season's use, the machine should be
thoroughly inspected and prepared for storage.
Repair or replace any worn or damaged
components to prevent any unnecessary down
time at the start of the next season. To insure a
long, trouble free life, this procedure should be
followed when preparing the unit for storage:

1. Wash the entire machine thoroughly using a
water hose or pressure washer to remove all
dirt, mud, debris or residue.

2. Inspect all moving or rotating parts to see if
anything has become entangled in them.
Remove the entangled material.

3. Lubricate all grease fittings to remove any
moisture in the bearings.

4. Run the machine slowly for 1 minute to
distribute lubricant to all surfaces.

5. Apply a light coat of oil to the roller chain
while the unit is running to prevent rusting.

6. Inspect all hydraulic hoses, fittings, lines,
couplers and valves. Tighten any loose fittings.
Replace any hose that is badly cut, nicked or
abraded or is separating from the crimped end
of the fitting.

7. Touch up all paint nicks and scratches to
prevent rusting.

8. Select an area that is dry, level and free of
debris. For those in northern climates, storage
areas where deep snow drifts occur should be
avoided.

9. If the auger is not being left in a storage
facility, it should be placed in its lowest position.

10. It is recommended that the swing auger
hopper be lowered to rest on the ground for long
term storage. This will release the twisting load
on the frame from the swing auger support
frame.

11. Follow the procedure given in Section 4.6
when unhooking.

Fig. 17 STORAGE



MAINTENANCE AND SERVICE

4\ MAINTENANCE SAFETY

1. Review the Operator's Manual and all safety
items before working with, maintaining or oper-
ating the Auger.

2. Stop the engine, place all controls in neutral
set park brake, remove ignition key and wait for
all moving parts to stop before servicing, adjust-
ing, repairing or unplugging.

3. Wear appropriate protective gear. This list
includes but is not limited to:

— A hard hat

— Protective shoes with slip resistant soles

— Protective goggles

— Heavy gloves

— Hearing protection

— Respirator or filter mask

4. Before applying pressure to a hydraulic sys-
tem, make sure all components are tight and
that hoses and couplings are in good condition.

5. Relieve pressure from hydraulic circuit be-
fore servicing or disconnecting from tractor.

6. Keep hands, feet, hair and clothing away
from all moving and/or rotating parts.

7. Clearthe area of bystanders, especially chil-
dren, when carrying out any maintenance and
repairs or making adjustments.

8. Place stands or blocks under the frame be-
fore working beneath the machine.

9. Before resuming work, install and secure all
guards when maintenance work is completed.

31

5.1 SERVICE

5.1.1 FLUIDS AND LUBRICANTS

1. Grease

Use an SAE multi-purpose high temperature grease
with extreme pressure (EP) performance. Also
acceptable is an SAE multi-purpose lithium based
grease.

2. Lubricating oil
Use a standard automotive oil for all requirements.

3. Gearbox oil
Use an SAE 85W90 gear oil for all operating
conditions.

Gearbox Capacity: 1 U.S. quart (0.85 liter)

4. Storing Lubricants

Your machine can operate at top efficiency only if
clean lubricants are used. Use clean container to
handle all lubricants. Store them in an area protected
from dust, moisture and other contaminants.

5.1.2 GREASING

Use the Maintenance Checklist provided to
keep a record of all scheduled maintenance.

1. Use a hand-held grease gun for all greasing.

2. Wipe grease fitting with a clean cloth before
greasing, to avoid injecting dirt and grit.

3. Replace and broken

immediately.

repair fittings

4. If fittings will not take grease, remove and
clean thoroughly. Also clean lubricant
passageway. Replace fitting if necessary.



5.1.3 SERVICING INTERVALS

8 HOURS OR DAILY

1. Grease PTO shaft (4 locations).

Fig. 18 PTO SHAFT (HORTZONTAL SHAFT)

2. Grease vertical drive shaft (6
locations).

Fig. 19 DRIVE SHAFT (VERTICAL SHAFT)

3. Grease chain drive sprocket bearing
(1 location).

T £ e
v e
! o
B 2 r |
s b e =k gy
il 1 . Jr - ’ 'i'*; -
., VT i

R . e

Fig. 20 SPROCKET BEARING

32



4. Check gearbox oil levels top and
bottom (2 locations). Add as required.
Fill to check plug level.

Note
Check when the oil is cold and the
machine is level.

40 HOURS OR WEEKLY
1. Oil the roller chain with a light coat of oil.

2. Grease Tapered Bearings in bottom
bearing plate. Shown on page 50.

3. Grease all three grease fittings of the
double constant velocity joint in the grain
hopper. Avoid over greasing. Part shown on
page 37

33

ROLLER CHAIN




200 Hours or Annually

1. Repack wheel bearings.

Fig. 23 Pack Wheel Bearings

2. Clean the gearbox breathers.

Fig. 24 BREATHER

34



5.1.4 SERVICE RECORD

See Lubrication and Maintenance sections for details of service. Copy this page to continue record.

ACTION CODE: 4 CHECK CL CLEAN
L LUBRICATE R REPACK
HOURS
ERVICED!
MAINTENAN BY
E 4§ S E Ay

8 Hours or Daily

L PTO Shatt (3)

L Drive Shalt (4)
L. Chain Drive Sprocket Bearing

J Gearbox oil levels (2)

T o i T 2 e T
200 Hours or Annu

F Wheel Bearings (2)
CL Gearbox Breathers

35



5.2 MAINTENANCE

By following a careful service and
maintenance program for your machine, you
will enjoy many years of trouble free-service.

5.2.1 CHAIN TENSION

The roller chain on the input should always
be adjusted so the chain is snug with only a
slight amount of movement at the center of
the span.

To adjust, follow this procedure:

1. Stop engine and remove ignition key.

2. Loosen the jam nuts on the adjusting bolts
on both sides.

3. Turn the adjusting bolts to adjust the
tension. Turn both the same amount to
maintain sprocket alignment.

4. Check the tension by inserting a screw
driver into the slot. The center of the span
should be just snug.

5. Tighten the jam nuts.

Adjusters

Fig.25 CHAIN DRIVE

5.2.2 RIGID TRUSSING

Rigid trussing is assembled in the early steps
of set-up. When all pieces are loosely
assembled, the tube sections are aligned and
assembled tighten bolts to specified torque.
No further adjustment should be necessary.

Fig.26 RIGID TRUSS

36



5.2.3 SHEAR PIN

The input driveline in equipped with a
shear pin to protect against overloads.

To replace pins, follow this procedure:

1. Stop engine and remove ignition key.

2. Remove the pin parts remaining in the
yoke.

3. Install a new pin using genuine
Sheyenne/Westgo parts and tighten.

5.2.4 ACCESS DOOR

A small access door is located on the
bottom of the tube at the lower end.
Clean the tube by opening this access
door. Stop engine and remove ignition
key or remove PTO driveline before
opening door.

37

i

A — RPN
P G

Universal Joint

Fig. 27 SHEAR PIN

Fig. 28 ACCESS DOOR



Instructions for Replacing the
Double Constant Velocity Joint

1. Check that the support cross rod is m : m
properly adjusted. The rod should be
tightened so dimension "B" is eqgual to A B
dimension "A". See figure 29,

2. Remove the safely mesh. Note: After
installing the constant velocity (CV} joint, it i
is important that the safety mesh be 1 2 m ;

reinstalled {only remove for instaliation).
The mesh provides required structural
support to the hopper. Remove the 516
bolts that hold the CV joint to the helicoids.
(Models prior to 1987 may have a flex

Suppon Cross Rod

shaft. Flex shafts are no longer available.) Flg. 29 HOPPER
Do not use a hammer to remove bolts; the
helicoids will bend causing vibration,

3. Remove hopper from inclined lube assembly.

4. Grease the inside end of the hopper helicoid; insert the hex connector so the holes align. Guide a 5/16 x 2 bolt
through the hole in the hopper helicoid and tighten with a locknut.

5. Bolt tube connector to CV joint using 5/16 x 2 1/2 baolt and lock fut.

8. Grease inside end of inclined ube nelicoid; insert end of tube connector intg the helicoid. Fasten with /16 x 2 bolt
and locknut. Do not tighten until final adjustment (see step B).

7. Guide the incline tube on to the hopper, the angle ring spacer (use only for augers sold prior to 1994) held in
between them. At the same lime, the CV joint must be guided onla the hex connector, only guide the CV joint on lo the
hex connecior where the helicoids will not interfere with each other (rotate the hopper helicoid to the desire position).

Where the end of the hopper fighting

ends, the inclined fube flighting should
begin. Use 1/2 x 2 1/2 bolts for a 107

auger and 7/16 x 2 1/2 bolts for an 8" s F,\H'HQ%
auger to assemble the hopper to the - e \
inclined tube. e :l \\/@

8. Adjust CV joint so that it is approx- TN ﬁ\“ o

imately 1/4" from bottoming out on the
hex connector. Tighten locknul at P A—
inclined tube connection. -ty ez

9. Slowly rotate the hopper helicoid and 2%
visually check that the flighting ends are : ) TR e wak v 13 e
at least 1/4" away from the CV joint in 4

all positions. Torch flighting to remove N i

any interfering material, Be careful not to rd

cut the GV joint or connectors.

10. REMEMBER TO RE-INSTALL THE
SAFETY MESH. THIS 1S VERY
IMPORTANT,

Fig. 30 DOUBLE CONSTANT VELOCITY JOINT

38



CURRENT MODEL HOPPER
U-JOINTS

Fig. 30b Two U-Joint Hopper Drive

Figure 30b above shows the proper assembly
sequence and orientation of parts to connect the
inclined auger helicoid to the drive shaft in the
hopper.

To replace any of these parts you should follow the
steps for the double CV joint on the previous page
(38). The part descriptions and part numbers are
different, but the steps are the same.

39



5.2.6 BREATHER CLEANING

Annually clean the gearbox breather. Remove
from the elbow and soak in solvent. Blow out
with an air hose or use a wire to loosen the dirt.

Bottom

5.2.7 SWING AUGER BEARING

An access door is located on the swing auger to
allow bearing replacement. Stop engine and
remove ignition key or remove the PTO
driveline before opening access door. Install and
secure the door before resuming work.

Fig. 32 SWING AUGER ACCESS DOOR

40



5.2.8 SWING AUGER AND HOPPER
SUPPORT

The winch and support frame for lifting and
holding the swing auger can be mounted on
either side of the machine.

Remove and mount to the opposite side if
required. Remove the mounting pins for each
component when moving. Install the retainers in
the pins before raising the swing auger.

Hopper On The Right

Fig. 33 ALTERNATE SWING AUGER
POSITION

41



6 TIMING THE FLIGHTING

6.1 HANGER BEARINGS, 1510 AUGER

On the 1510 augers the flighting is supported
by hanger bearings every 10 feet (3 m).
Although they do not require lubrication, they
can fail after extended periods of use. Normally
failure will be accompanied by an increase in
noise level. Access covers on the top of the

tubing allow access for bearing replacement.

To replace bearing, follow this procedure:

1.  Clear the area of bystanders, especially

small children.
2. Remove power as appropriate:
a. Disconnect PTO shaft from tractor.

b. Turn electric motor OFF and lock
out power at master panel.

3. Remove access cover next to failed
bearing and the access covers the rest of the
way down the auger. See fig. 34.

4. Remove bolts from the hanger
bearings next to the access cover holes.

5. Remove intake bearing assembly from the
bottom of the auger.

6. Replace the hanger bearing that has
failed. See fig. 35. Use only genuine
Sheyenne/Westgo replacement parts.

IMPORTANT TIMING

Fig. 34 BEARING REPLACEMENT

INFORMATION!

7. Slide flighting sections and bearing
assemblies back into tube. The hex shafts and
the flighting sockets to which they mate
“time” the flighting. To do justice to this
very important topic we direct you to page
39b.

Fig. 35

42

(Access Covers)

BEARING REPLACEMENT
(Hanger Bearing)



CORRECT TIMING

Fig. 36

The hex connecting shafts that engage adjacent
flightings allow only six assembly options.
Move the lower section all the way up to the
hanger bearing and observe the alignment. It is
likely that you will not be able to achieve the
perfect “flow” shown above. If not, slide the
section of flighting back down the tube enough
to clear the hex shaft and rotate the outer edge
left and down (as indicated by the arrow) until
you can engage the next hex shaft corner. Move
the flighting section back up to the hanger
bearing and check again. If you have to be
“advanced” a few degrees, that's OK.

We at Sheyenne/Westgo think it is worth your
while to open all access covers and check for
proper assembly. The auger capacity and life of
the flighting are significantly affected.

INCORRECT TIMING

Fig. 37

When flighting sections are assembled as shown
here, grain is brought up from below and “packed”
in behind the next fighting section. Again, this
reduces capacity and increases flighting ware.

If you are the person assembling auger flighting
sections and the above alignment happens, correct
it. If you open access covers and find this, correct
it.

8. With all sections properly timed, reinstall
access covers and tighten mounting bolts to their
specified torque.

43



7 TROUBLE SHOOTING

The Sheyenne/Westgo Portable Auger uses rotating flighting to move grain. It is a simple and reliable
system that requires minimal maintenance.

In the following section, we have listed many of the problems, causes and solutions to the problems
that you may encounter.

If you encounter a problem that is difficult to solve, even after having read through this trouble
shooting section, please call your local Sheyenne/Westgo dealer. Before you call, please have this

Operator's Manual and the serial number from your machine ready.

PROBLEM

CAUSE

SOLUTION

Auger doesn't
turn

Broken shear pin

Replace shear pin

Poor capacity

Flighting sections not timed
properly.

Open access covers and check
alignment. If incorrect, disassemble
and correct per pages 42 and 43.

Incorrect PTO speed

This auger should operate at 500 RPM.
(Over speeding will reduce capacity as
much as under speeding).

Improper Feeding

Intake end should be completely
covered with grain

Worn flighting at intake end

Replace flighting

Auger will not
raise

Lift needle valve closed

Open lift needle valve

Restrictions in hydraulic line

Check hydraulic line for restriction.
(This generally occurs at the restrictor
valve located next to the hydraulic
cylinder)

Faulty quick couplers on
tractor or auger

Replace quick couplers

Auger drops or
settles after being
positioned

Lift needle valve not closed

Tractor hydraulic valve faulty

Close needle valve after positioning the
auger.

Contact your tractor dealer.

44




SPECIFICATIONS
8.1 MECHANICAL

Feature

10” - Model 1510

Auger Tube

10 Inch Outside Diameter

Auger Tube Specifications

10 0.D. x 12 Ga Wall

Flighting 9” 0.D x 2-3/8 I.D.

Wheel Size 16.5L -16.1 10 Ply

Tire Pressure 36 psi Max - (Verify w/ Tire Rating)
Reach Arm Tube 6” x 3” x 3/16” Rectangular Tube

Tread Width, Center to Center

1577 Narrow / 197” Wide

Hydraulic Cylinder, Qty Two

5 x 48 Chief

Swing Hopper Tire Size

16.5L Drive Wheel, 10” x 2.75” End

Hopper Size 30” x 60” with Single Auger
Hopper Transport Winch Fulton

Weight - 90 Foot Model 7,407 Lbs

Weight - 100 Foot Model 8,230 Lbs

Capacity

3,800 to 7,000 Bu/ Hr

Power Requirements

1.15 HP / Ft of Length

Specifications subject to change without notice

45




8.2 DIMENSIONS

Length Auger Angle A B C
7 Degrees — (Transport / Storage) 42 11.5' 13'

90 Foot 30 Degrees 35 46' 48.5
42 Degrees — (Fully Raised) 26' 62' 64.5'
7 Degrees — (Transport / Storage) 52! 13' 15

100 Foot 30 Degrees 43' 51 53.5'
42 Degrees — (Fully Raised) 33.5 68' 71

Axle Width Choices: Narrow for Transport = 157” Wide for All Other =192

46




8.3 BOLT TORQUE

CHECKING BOLT TORQUE

The tables shown below give correct torque values for various bolts and capscrews. Tighten all
bolts to the torques specified in chart unless otherwise noted. Check tightness of bolts
periodically, using bolt torque chart as guide. Replace hardware with the same strength bolt.

ENGLISH TORQUE SPECIFICATIONS

Bolt Bolt Torque*

Diameter SAE 2 SAES SAE 8
“A" N.m (b=t} N.m (lb-t) N.m (Ib-ft)
174" | 8 (8) 12 (9) 17 (12)
516" | 13 (10 25 (19) 36 (27)
3/8” 27  (20) 45 (33) 63  (45)
716" | 41 (30) |72 (53) | 100 (75)
i/2” 61 (45) 110 (80) 155 (115)
916" | 95 (70) 155 (115) | 220 (165)
5/8" 128 (95) 215 (160) | 305 (220)
3/4" | 225 (165) | 390 (290) | 540 (400)
7/8" | 230 (170) | 570 (420) | 880 (650)
1” 345 (225) | 850 (630) | 1320 (970)

O & & Hm

SAE2 SAES SAES8

—l>

Torque figures indicated above are valid for non-greased or non-oiled threads and heads unless
otherwise specified. Therefore, do not grease or oil bolts or capscrews unless specified in this
manual. When using locking elements, increase torque values by 5%.

*Torque value for bolts and capscrews are identified by their head markings.

47



NOTES

This page for your use

48



PARTS

&
INDEX
SECTION
TABLE OF CONTENTS
DESCRIPTION PAGE
Information about the Model 1510 and this section of the manual 50
Hitch and drive systems 51& 52
Hopper and inclined tube 53 & 54
Transport 55 & 56
Tubes, helicoids and rigid trussing 57 & 58
Power wheel option 59
Tractor PTO shaft components 60
Hardware 61
Index 62 - 65

49




Model 1510 Auger

These augers are very large in both diameter and length. A picture of a
1510, 13 x 100 in shown on page 5 of this manual. The auger bodies are
assembled by sections.

I The 90 foot auger starts with a 30 foot section at the intake end,

adds (2) 20 foot center sections and a 20 foot top section.

I The 100 foot auger also starts with the same 30 foot section at the

intake end, then the (2) 20 foot center sections and a 30 foot top
section.

Other features of the Model 1510 auger.
I Heavy duty transport

B Twin lift cylinders
B Rigid trussing

I Mechanical drive for the hopper and inclined tube

About this portion of the manual

Producing exploded views of individual augers is a lengthy process. To
get reasonable size and clarity we have divided the auger into four
sections on eight pages. See 51 through 58.

Views on pages 51 and 53 are common to all Model 1510's and some
1410's. The view on page 55 is unique to all Model 1510. The view on
page 57 1s a 13 x 80. Page 58 distinguishes the parts and part numbers
that make 90 and 100 foot augers.

50



o1

f‘ﬂ‘ . ""\(i‘/‘\
" X \\’

()
D
AV

e
%

10" Hitch &
L_ower Drive



m >_ .\_ D .h @ >>o |— 0T V/M TINNVHD SSO¥D | 9€2€-2-00T | T 16 UM 'ASSY 3d0DSTTIL|  9ETE-Z-00T| T Sp

- LMOHS ‘¥/M 30vdd SSOMD | 085€-z-00T| T | 06 V/M ONIM 1OAId | 920£-2-00T| T | +b

9NOTV/M 30vdg SSOUD | 6£56-2-00T| T | 68 ¥3IddOH 0T |  16/2-Z-00T| T | €b

.v% : O...—. _ _|_ o |_H 40T ‘V/M TINNVHD SSO¥D N3 | 18S€-Z-00T| T | 88 ASSY 3aNL ANTONI.OT | Tzzz-z-00t| T | o

- i OTST 06X0T ASSV 3NL dOL| 295e-z-00T| T | 8 NId ¥3L10D ¢/1-T X 91/€ £v0£2-006| ¢ | 10

40T "INFWATIM SSMUL aNa|  T6bE-z-00T| T | 98 SL7TX T 'NId zeeez-006| ¢ | ov

13dId 76'89 ‘1AM SSNYL ANT | SSS€-z-00T| ¢ | S8 2/1-2 X 91/5 'NId T10Y 60262-006| 7 | 6€

L1YOHS ‘440aNVLIS SSNYL|  798p-€-00T| Z | +8 LNN IONYT4 ¥d3S DN 8/€ 6€190-006| T | 8¢

40T V/M 3OVd SSOUD SSMYL NI | ££2€-2-00T| T | €8 SOHH S Y9 ¥/1-1 X 91-8/¢ 11110-006| T | <€

0TST .OT ASSY 39NL IN3D ¥3ddn|  155€-2-00T| T | 8 MOVC 13HDLVY | S0/0-2-00Z| T | o€

0TST .0T ASSY 39N ¥AINID ¥AMOT|  6¥SE-2-00T | T 18 LOAId HOLIH ‘NId | Zb0b-€-00T| T | S€

AD U9 ‘OLd ¥IT1SYAM TvLL1-€06| T | 921 OTST NIOT V/M 3anLWoLlog| 8pSe-z-00T| T | 08 LNO¥4 ,0T - .8 V/M HOLIH|  8soz-z-00T| T [ €

LINIWAT3IM YDVC 310d #000S ¥20€C-506 | T | szT LNN FONYTH AA3S ON 2/T £6790-006| 9 | 62 HOLIH ‘agnL| ¢S9z-z-001| T | €€

XOAvAD T-LLLT ¥806T-€06| T | ¥zI S¥9 1708 XaH T X INZ/T Tze10-006| 9 | 8z .0T - .8 ‘A19W3ASSY HOLIH | 869Z-2-00T| T | €€

6# NId HOLIH ¥ 5005z-006| v | €z1 QI.SZ'T ‘INOD ANV DNIYY3AE ¥3dvL 11€10-106 | ¢ | £ 95 X 1-09 ‘NIVHD 971£0-€06 | T 1€

YIHSYMLYTH SSN .2/T SE0TT-006| v | ca1 1sna‘dvo| T1ezy-€-00T| T | oz $9 1709 XaH T X ONOT/S 65010-006| ¢ | o€

LNN X3H XD0T1dOL 1T - 8/5 80590-006| ¢ | TZIT LNN X3H NIVd ZI-b/€-T|  28zb-€-00T| T | St .61 - 91909 ‘1MD0UdS | 0S/€-€-00T| T | 6¢

LNN YD0TdOL N .2/1 ¥0590-006 | + | ozT 1SNA ONDIDOT ‘dvd |  €8ZH-€-00T| T | 2 ST'T - 97809 ‘1ND0UdS |  6v/E-€-00T| T | 8¢

ONN -LNN ¥001dOL 8/€ 00590-006| T | 61T .0T ‘14VHS ¥A OLd XaH Z/1-T| 08zp-€-00T| T | €« 1709 974 ¥¥3S T X 91-8/€ 8€p£0-006| v | <t

LNN IONVTH WIS ON 2/1 €4190-006 | #T | 8IT ONRMYIE ARYIdVL “UvTI0D|  8szb-€-001| T | 2z LNN DNV AAIS ON 8/€ 6£190-006| v | 9t

LNN 3ONVT AAIAS ON 8/€ 6€190-006 | + | £IT V/M 31v1d ONRIVA4 ,0T| 2182-2-00T | T 172 1709 DN W3S +/€ X 81-91/5 6T+€0-006 | 0T | Sz

1709 974 W3S T X 9T-8/€ 8€v£0-006 v | 91T 40T "ASSY A1V1d ONIWvAd [ Sz8z-z-00T| T | O a1amalvid| 6£61-2-001| T | #e

1709 DN ¥¥3S +/€ X 81-91/5 6T4£0-006| 8 | STT LNN IONVTH ¥43S DN 91/5 ££790-006 8 | 69 SDHH § ¥9 b/T-T X 91-8/¢ 11110-006| T | €2

SOHH S ¥9 T X 4IN8/S 9b€T10-006| T | ¥IT S9 1109 XaH /€ X ONOT/S S5010-006| 8 | 89 ONN -1NN ¥J01dOL 8/€ 00590-006| T | <zt

dZ SOHH S YD § X £1-2/1 6v210-006| v | €11 ¥INOD SSIDOV|  €TTT-€-00T| ¢ | £9 LNN X3H 9T - 8/¢ 50090-006 | T 1C

SU9 1108 XaH T X INZ/T Tze10-006| 9 | 1T 1NN FONYTH BA3S DN 8/€ 6€790-006 [ + | 99 JATIA HOAW 0T ‘INIWATIM QUVND | 0SEE-Z-00T| T | 02

S¥9 1108 XaH € X IN8/E SCI10-006| T | TIT 1709 FONVTH HA3S b/T-T X ONS/E 6£4€0-006 [ ¥+ | 9 A HOAW 0T “dvd INNOW QivND |  S/€5-€-00T| T | 61

L aNIor AO|  ooto-s-00t| T [ o1t WB/T-T'LAVHS XaH | 96£2-€-00T| 2 | #9 A HOAW 0T ASSY QUVND XOgdvaD |  TSEE-z-00T| T | 81

YIHSYM YOLVDIOTONIY dI1S|  6065-€-00T | T | 60T ,0T ‘QIODTT3H JLVIGIWYALINI|  200Z-Z-00T| € | €9 INIWQTIM ¥IA0D | 9802-2-00T| T | /1

UM ‘NId 3d0DS31AL|  T96t-€-001| T | 80T "ASSY ONIIVAE XaH .0T |  TTI€T-z-00T| ¢ | 29 $9 1109 XaH Z/T-T X ONZ/T Sze10-006| ¢ | 91

¥ddN 3d0JSI 1AL ‘NId|  0964-€-00T| T | £OT OTST .OT ASSY 3aNL WLIg|  /bSE-z-00T| T 19 dZ 1NN X3H S ¥ €1-2/1 60090-006| 9 | ST

XOg¥vaD ‘1vid 3aIS|  vS6v-€-00T| ¢ | 901 .0T 3QIS1NO0 ‘ATaM SSNYL|  €0SE-z-00T| € | 09 UYIHSYM YD0T 111dS .2/T £1017-006| 9 | +1

JONIM dI1S|  €S66-€-00T| z | soT JAISNI LOT ‘dTAM SSMYL|  20Se-z-00T| ¢ | 65 SDHH § 49 Z/T-€ X €1-/1 T5210-006| v | €1

JDONIYIS| zS6b-€-00T| T | +0T 1NN FONVTH BA3S DN 8/€ 6€790-006 8 | 8s "D3dS .Z-¥4FHSYM |  8b9E-€-00T | 2T | I

9 ONINAIIS|  TS6b-€-00T| T | €0T S9 1709 XaH Z/1-T X ONS/E €1110-006| 8 | £S ATGWISSY X0guvaD 897k 0EpST-€06 | T 11

VONIM dITS| 0S6v-€-00T| T | zot 1NOdS “dva| $98€-€-00T| ¢ | 95 ¥IDVdS|  ze9e--001| v | O

LINNOW XOg¥vaD ‘TF1ONY|  6604-€-00T | ¢ | TOT 1NOdS JLISV1d .0T|  2TTz-€-00T| T | SS LINWM ONIY dI1S|  086T-2-00T | T 6

SOHH S U9 € X £1-2/1 L£210-006| 8 | 00T LNN FONYTH A¥3S ON 2/T £v790-006 | 8¢ | +S INJWATIM 1IDOVAE 1STI Old | 09€T-2-00T | T 8

dZ SOHH S U9 T/T-Z X €1-2/1 €£210-006| 8 | 66 S¥9 1709 X3aH T X ONZ/T 12210-006 | €T | €S S¥9 1709 IDONVTH W3S b/€ X 8/€ 9e4£0-006 | + L

S¥9 1108 X3H Z/T-+ X T/1 L¥T10-006| 6 | 86 LNN FONVTH ¥d3S DNS/S S¥190-006 | ZvT | S LNN @713m ON8/E 67£90-006 | ¥ 9

SOHH S ¥9 b/€-T X T1-8/S £pET0-006 | ¥ | £6 S¥9 1709 XaH Z/T-T X ON 8/S T¥E10-006 | 8TT | 1S LvidMova|  0EL€-€-00T| T S

HION31 3dId .£Z'SS ‘ATAM SSNYL|  +9SE-2-00T| ¢ | 96 dve 3OvdE SSNYL|  $TZS-€-00T| ¢ | 0S ¥INOD|  6SE-€-00T| T v

HLONIT 3dId .S8'bS ‘ATAM SSMYL|  SESE-Z-00T| ¢ | S6 TINNVHD 440aNVIS SSNYL|  9v8p-€-00T | 21 | 6t INJIWQTIM ¥IA0D | 9502-2-00T | T €

H1DN31 3dId 05'8S ‘A1AM SSNYL|  +ESE-z-001| 02 | ¥6 OTST 06X0T ASSY SSMML® 3aNL| T19S€-z-00T| T | 8b INNOW XOguvaD | z8s€-€-00T| T z
gv.L INNOW 39NL SSOWD | 9585-€-001| + | €6 1DVYE 3dodsa1aL|  opTe-z-00T| T [ st g3ATNA

V/M SSNYL NI ¥aMo1|  €8s€-z-001| ¢ | 26 ¥ddN ‘ASSY 3d0DST1AL|  LET€-z-00T| T | oF ASSV IATYA| HOAWNIOT| T 1

NOLLdT¥DS3A HIAWNN 1vd [ ALD | wall NOLLdI¥DS3a HIGWNN L3vd [ALD | Wall NOLLdI¥DS3a HIAWNN L8vd [ ALD | wall

1STT S1dvd

1ST1 S1ydvd

1ST1 S1yvd

52



53

10" Hopper &
Inclined Tube



ogn_ pauljoul]
7 19ddoH ,.0T

1NN X3H XD01dOL TT - 8/5 80590-006( ¢ 9 QY9 11709 X3H T/1-€ X ON8/E 6C¢TT0-006( ¢ 53

ONN -LNN XD01dOL 8/€ 00590-006| T 19 GD 1709 X3H ¢/T-T X ON8/E €TTT0-006( ¥ 0€

LNN IONVI4 ¥¥3IS ON /T €p190-006| bI 09 SOHH S ¥9 /€ X 91-8/€ SOTT10-006| ¢ 6¢

LNN IDNVI4 ¥d3S ON 8/€ 6€790-006| + 6S 6D 1709 X3H T X ONIT/S 6S0T0-006( ¥ 8¢

SOHH S ¥9 T X AN8/S 9€T10-006| ¢ 84 ONIYVIE LYISNI Wb/T-T ¢00TO0-T06( T LC

QY9 1709 X3H T X INT/T T¢¢10-006| 9 /S ONIYv3Ig AOOM 1I1dS T/1-T G/9€-€-00T| T 9¢

GY¥9 1709 X3H € X IN8/E GCTT0-006| T 9s ONIYV3E ‘dvlS 699€-€-00T| T S¢

1NN XD01dOL X3H ON9T/S 86190-006| € SS ¥3ddOH “"LWATM QIOJI13H v6/C-C-00T| T 14

SOHH S ¥9 2/1- X 81-91/9 T£0T0-006| € ¥S 40T “LNIWATIM ¥3ddOH 06£¢-¢-00T| T €¢

1949 T1VO INIOL AD €€08T-E06| T €S V/M HS3W ¥3ddOH ..0T 68/¢-¢-00T| T ac

YOLDINNOD @3XIH ‘AgnL ¢0CT-S-00T| T S V/M 3DNIH 88/¢-¢-00T| T T¢

V/M YOLDANNOD X3H 00TT-S-00T| T 18 ¥3ADVdS "dve 604C-¢-00T| T 0¢

1DI INIOL AD 0070-S-00T| T 0S d3ddOH 0T 16/¢-¢-00T| T 6T

d ONIY dI'1S €561-€-00T| ¢ 6v 1NN IDNVI4 ¥d3S ON 91/5 £LET90-006| 8 8T

O ONIY dIS ¢S6v-€-00T| T 8 6D 1709 X3H #/€ X ONIT/S GS0T0-006( 8 LT

g9 DNIYAIS TS64-€-00T( T VA2 LNN JIDNVT4 ¥d3S ON 8/€ 6€T90-006( v 97

V ONIY dI1S 0S6¥-€-00T| T 9 1709 IDNV14 ¥43S +/T-T X ONS/E 6ELE0-006( P ST

0TST .OT ASSY 3aNL WL1d [PSE-C-00T| T Sh 69 1709 X3H Z/T-T X ONZ/T §¢c¢10-006( 9 14!

V/M DNIY 10AId 9¢0€-¢-00T| T 144 d3A0D SSIDV €TTT-€-00T| ¢ €1

A13TdWOD T3THM ¥3ddnyd §¢160-S06( + 9% ASSV 9449 ¥ONH 171dS < G80¢-¢-00T| ¢ 4!

J10H T "IONV14 TTOTO0-T06| ¢ [44 ¥3IA0D SSID0V ‘Asvd TS8T-€-00T| ¢ 1T

YIHSYMLY 14 SSN 8/€ €€0TT-006| ¢V T 0T V/M dv3H 3gnL INITONI LTLC-C-00T| T 0t

1NN X3H X201 dOL 0T - +/€ 07S90-006| 8 ob ONIY F1ONV 0T £L0€0-€-90T| € 6

1NN XD01dOL DN .Z/T $0590-006| ¢ 6€ SAry3s +T ‘3aNL INITONI 0¥9€E-L06( T 8

ONN -LNN XD01dOL 8/€ 00590-006( ¢ 8¢ QANITONI “LNWM 3anL 8T/¢-¢-00T| T L

LNN IONVI4 ¥43S ON 8/€ 6£190-006| 6€ LE LNN XD0TdOL ON .2/T ¥0590-006( T 9

1NN IONVI4 ¥d3S ON 91/ LETO0-006| T 9¢ YIHSYM MD01 LI1dS .2/T €T0TT-006| T S

1709 974 ¥¥3S T X 91-8/€ 8E¥E0-006| 0€ 13 YIHSYMLY14 SSN 8/€ €E0TT-006| T 14

1709 949D S ¥D T X 91-8/€ §69T0-006( ¢ 123 SOHH S ¥D € X €T-2/T LECTO-006( T €

SOHH S ¥9 S X 0T-H/€ €¢r10-006( + €e w0T - INITONI ‘a73M QIODIT3H 0¢/¢-¢-00T| T [4

SY¥9 1109 X3IH T X ONZ/T T¢¢10-006| ¢ [43 0THT “ASSY 3aNL ONI 0T T¢/L¢-¢-00T| T T
NOILdI¥OS3d YIGWNN Lavd | ALO | W3LI NOILdT¥OS3A ¥IGWNN Lvd | ALO | WALI

1SI7 S14vd

1SI7 S14vd

54



Transport



yodsued |

JONI¥d 8% X § "TAD "dAH vCc1¢-506 [4 2] ASSY WYV 14117 ¥3ddn 609€-2-00T T LC

AT1aW3SSY JHIL B 139HM 6£060-506 [4 €S V/M dvg SSNYL 619€-C-007 [4 9¢

A19W3SSY dnNH +0060-506 [4 4 V/M 30vdd SSOUD 819€-¢-007 T S¢

ONOT Z/T-+ X 9 X ONZ/T ‘1109-n ¢80T€-006 8 19 «C6°'00T X V/M JOVdg SSOUD LT19€-C-007 T 1L4

YIHSYM LV1d SSN 2/T-T PrOTT-006| CT 0S SOHH S ¥ ¢/1-G X 0T-¥/€ S¢v10-006 14 14

YIHSYM LV SSN /€ 8€0TT-006 14 6t V/M 30vdd SSOUD P19€-2-007 T [44

NN O0AN DN PIS 2/T T £0990-006 v 8t H1 'V/M WYV L1417 43MOT TT9€-¢-00T T | ¥4

LNN MD0TdOL DN .2/T +0590-006 S VA2 HY “V/M WYV 1411 ¥3IMO0T] 0T9€-2-007 T 0¢

LNN IDNVTH 0T - b/€ (¥190-006| 9T 14 SOHH S ¥9 § X 0T-b/€ €cr10-006 8 6T

LNN JONVIL ¥¥3S ON 2/T €P190-006| 9T Sb 41V1d LNNOW 3DOVdd SSOHD €065-€-00T [4 8T

dZ S¥O SOHH 9 X9 - 2/1-1 ¢£910-006 [4 144 QU9 11709 X3H ¢ X ONb/€ €0+10-006| 8¢ LT

dZSYO SOHH S X 9-2/T-1 0€910-006 [4 9% LNN JONVI 0T - b/€ (¥190-006| b 91

SOHH G 4D § X 0T-b/€ €c10-006 v (474 dZ 949 1109 X3H ¢/1-9 X v/€ 6¢t10-006 [4 ST

QU9 1109 X3H ¢ X DNP/€ €0v10-006| T I3% INN %20lAN DN P3S 8/L 96590-006 14 14!

SOHH S ¥9 Z/T-€ X €1-2/1 T+¢10-006 v 0}4 dZ ¥IHSVYM 1v1d SSN 8/L 6€0TT-006 v €T

€S°T X 9 X /T "4FHSYM 0£6G-€-00T c 6€ dZ 89 11709 X3H ¢/T-% X ON 8/L 18+10-006 [4 4!

NI 90°T ‘ONIHSNE LOAId vv/S5-€-00T 9 8¢ 1709 S¥9 DN .£ X ,8/L S/¥10-006 [4 T

30Vdg F1ONV §GSS-€-00T [4 LE dvd 30Vdd v¥G/S-€-00T [4 0] 8

QY9 1709 X3H T X ONb/€ €0v10-006| 9T 9¢ INIWATIM INNOW TAD ¥AMOT 1¢S€-¢-00T T 6

LNN JIONVL 0T - +/€ [¥190-006| 9T 13 ASSY WYV 1417 43MO1 809€-¢-00T T 8

NI 9€°0C X V/M 3Dvdd SSOUD 919¢-¢-00T T 123 INIWATIM NId LOAId 6¢S€-¢-00T v L

NI €€'6€ X V/M JDVdd SSOUD ST9€-¢-007 T €e V/M 3DVdd WaV HOVIY 8¢SE-C-007 T 9

HY 'V/M WYV L4117 ¥3ddn €19€-¢-00T T [43 INIWATEIM FTXV G¢SE-¢-00T T S

H1 'V/M WYV L4117 ¥3ddN C19€-¢-007 ! 53 H1 ‘A13M WYY HOVAY €15€-¢-00T T 14

1ANMDOT NOTAN DN T 86590-006 8 0€ HY ‘dT3IM WiV HOV3Y C1SE-¢-00T T €

GO 11049 X3H 9 X ON.T SEST0-006 8 6¢ NOISN3LX3 XV 0¢ie-¢-00T [4 c

V/M LNNOW TAD ¥3ddN LT1S9€E-¢-00T T 8¢ V/M 30Vd9 WYV HOVIY €8EE-¢-00T T T
NOILdIY¥OS3d d39dWNN Ldvd ALO  [W3ALI NOILdT¥OS3d d39dIWNN Lydvd ALO  |[IW3LI

1ST1 S1ydvd

1STT S1ydvd

56



L
X o
hand g o
© o +
e} HECEE <
@ el >
! oo o ko)
N EREhT = E-=
SoEll 5
= 208 FE -~ kS|
- 2l o w
o m O
x
o )
=
'_
<y - | g
= Al 8 | Y
—= W £ < %)
< <
= <C B ()]
w g H |
[N |m 2 >
] h's ~
1RAE
% S| ™ S
¥ .
@ e
o §
-} OZ\
| ‘_D,\
TS5 9 o§5
Sce |
o082 xXX 2
5205 XXX

10" Tubes
& Trussing

DETAIL C
SCALE .055

DETAIL B
SCALE 0.04: 1

57



SPIOJlIeH .01

T" 3TVvOS
3 1Iv13d

(136ne 7y 00T 104)  OTST - 0OTXOT ‘Plam aqny doL £65¢£-2-00T

(48Bne 1 00T 40J)  ,,0T ‘PIODI|3Y SleIpaLLIBIU| 2002-2-00T

1N0dS "uvd b98E-€-00T
1N0dS JILSY1d .0T ZTT2-€-00T ©
1NN FONVH ¥¥3S ON 2/T €5790-006| 8¢ | +6 0TST 0T ¥/M 38NL IN3D ¥3IMOT 055€-2-00T ] 0
S¥9 1709 X3H T X INZ/T T2e10-006| €T | €6 1709 FONVTH ¥¥3S v/T-T X INS/E 655€0-006| b | 19
SOHH S 49 b/E-T X T1-8/S €VET0-006| bC | 26 1NN 39NV ¥¥3S ON 91/5 /£T90-006| ¢T | 09 ONIY 19NV 0T L0£0-€-90T| Z | o€
1NN IONVT4 ¥93S ONS/S Sb190-006 | 2T | 16 9 1709 X3H /€ X DNIT/S GS0T0-006| 2T | 6§ ¥3IN0D SSFDDV ‘3SvE TS8T-€-001| ¢ | 6¢
S¥9 1708 X3H ¢/T-T X ON 8/ THET0-006 | 8TT | 06 ¥3IN0D S5V €TTT-€-00T| € | 8§ HOLIH ‘Nvd 6T9€-€-00T| ¢ | 8¢
0TST 0T /M 38NL ¥3LNID ¥3ddn 765€-2-001| T | 68 1NN 39NV ¥¥3S ON 8/€ 6€1T90-006| v | £S .09€ X 9ZT X 40,07 ‘3aNL 9sssT-206| T | 42
1° 31VDS 1109 39NV 9¥3S b/T-T X ONS/E 6££0-006| + | 88 ,0T ‘QI0DTT3H 3LVIGIWYILNI 700¢-2-00T| Z | 98 0TST NI OT ¥/M 39NL WOLLOS 8vSE-C-00T| T | 9¢
a 1Iv.iaa 1NN I9NVT4 ¥3S ON 8/€ 6€190-006| + | Z8 L8/T-T "L4VHS XaH 96€7-€-00T| | S 1NN 39NV ¥¥3S ON /1 €v790-006| 9 | SC
1NN FONVH ¥¥3S ON 9T/5 L£T90-006| 21 | 98 *ASSY ONIYV3g X3H ,0T TIET-¢-00T| ¢ | vS S¥9 1708 X3H T X INZ/T T2e10-006| 9 | v¢
$9 1708 X3H /€ X DNIT/S $5070-006| 21 | S8 0TST 0T ASSY 3aNL ¥3LNID ¥IMO1 6vSE-C-00T| T | €5 QI .S2°T “ANOD ANV ONI¥YAE ¥3dvLl TTET0-106| C | €¢
¥3IN0D SSF00V €TTT-€-00T| € | v8 TINNVHD J40ANVLS SSNYL 9b8b-€-00T| 2T | ¢S 15na ‘dvd T6c-€-00T| T | 22
(usbrie "y 0QT 404 drempaey snjd UORIES [EUONIPPY) 9pisul - 0T ‘PlaMssnIL - 20SE-2-00T € 66 ,0T 'QIODIT3H ILVIQIWYILNI 2002-2-00T| ¢ | €8 ONIY J19NV 0T ‘3anL 30vdd bSES-€-00T| € | 15 10N X3H NIV1d ZT-b/€-T 8zr-€-001| T | 1¢C
SOHH G W9 € X £1-¢/T ££210-006] 8 | 91T L8/T-T "14VHS XaH 96£2-€-00T| ¢ | ¢8 ,0T 'INNOW SSNY¥L aN3 S085-€-00T| T | oS 15NA ONDDOT ‘dvd €8Th-€-00T| T | OC
dZ SOHH S ¥9 ¢/1-¢ X €1-¢/1 €6210-006| 8 | STT *ASSY ONIYV3E X3H .0T TIET-2-00T| ¢ | 18 .0T W/M LNW WV 1417 ¥3ddOH €TbE-Z-00T| T | 6 ,0T ‘14VHS ¥a O1d XaH ¢/1-T 08Zb-€-00T| T | 61
S99 1108 XaH Z/Tv X /T [b210-006| 6 | b1T 0TST ,OT ASSY 3NL IN3D ¥3ddn T165€-2-00T| T | 08 10N YO0TdOL ON W2/T $0590-006| 9 | 8 ONI¥Y3E AI¥3dVL ¥vTI0D 8/T-€00T| T | 8T
HLONI1 3dId /2SS ‘ATAM SSNAL b9SE--00T| ¢ | €11 dva 30vdd SSNYL b12S-€-00T| ¢ | 6L 49 1708 X3H T X ONZ/T T2z10-006| 9 | b 1708 I9NVIH W43 H/T-T X ONS/E 6EV£0-006 T | 4T
HLON1 3dId .S8S ‘G13IM SSNYL SESE-T-00T| ¢ | 21t 0TST 06X0T Q13M 39NL dOL €9G€-¢-00T| T | 82 e T€96-€-00T| 9 | 9 ONIYV3g IATYA OLd ‘IAITTS T8¢-€-00T| T | of
HLONIT 3dId 0585 ‘Q13IM SSNYL bESE-Z-00T| 0T | TTT 1709 39NV ¥¥3S b/T-T X INS/E 6€/60-006| b | 4L H1 ‘31vd 3aIS G/LE-€001| T | S WLLE 0T ‘3LV1d ONIYV3d bSEP-€-00T| T | ST
av.L LINNOW 39NL SSOHD 9585-€-00T| + | OTT 1NN FONVH ¥¥3S ON 91/5 LET90-006| 8 | 9 HY ‘3LV1d 34IS bLLE€-00T| T | bb V/M 3LV1d ONIMv3E .01 2182-2-00T| T | 1
V/M SSNYL AN3 ¥3IMOT €8S€-2-00T| T | 60T $9 1709 X3H /€ X ONIT/S S50T0-006| 8 | Sz QaWd04 ‘3Lv1d ana 6//E-€00T| T | e ,0T “ASSY 31V1d ONIHV3d SZ87-¢-00T| T | €1
L0T ¥/M TINNVHD SSO8D 9€2€-2-00T| T | 80T ¥IN0D SSIDV ETTT-€-00T| ¢ | tL QaWY04 ‘3LV1d dOL LLL6€-00T| T | o 1NN I9NYTS ¥¥3S ON 97/5 /£T90-006| 8 | T
TIOHS 'V/M F0vE SSOWD 08S€-2-00T| T | £0T 1NN I9NVT4 ¥93S ON 2/T €790-006| 9 | € v/M 1008 /807-¢-00T| T | 1 $9 1708 X3H /€ X ON9T/S S5070-006| 8 | 1T
ONOT ¥/M FOVE SSOUD 6/5€-2-00T| T | 90T S¥9 1709 X3H T X ONZ/T Tee10-006| 9 | 2 OLIW 3SOH "QAH ‘dvdLS 909€-€-00T| 8 | Op ¥3IN0D IV €TTT-€-00T| ¢ | OT
”_.w_ |_ L0T "¥/M TINNVHD SSO¥D aN3 186€-2-00T| T | soT 1NN 39NV ¥93S ON 8/€ 6€190-006| 9 | 1Z 1355N9 7125-€-00T| b | 6€ 1NN 9NV1H ¥d3S ON 8/€ 6£T90-006| v | 6
- ,0T "INIWAT3M SSNYL aN3 T6vE-2-00T| T | vOT SOHH S 49 b/T-T X 91-8/€ TTT10-006| ¢ | oz 3anL LOAId 8T9b-€-00T| T | 8¢ 1708 I9NVIH ¥d3S v/T-T X ONS/E 6EVE0-006| b | 8
7 3dId 25'89 ‘ATIM SSNUL ANT GSSE-T-00T| z | €0t ONIYV3g LINNOWONOD3 +/1-T T0TTO-T06| T | 69 NYd WY HOV3Y TT2S-€-00T| T | <€ L8/T-T '14VHS XaH 96€2-€-00T| ¢ | ¢
m”_..h.mn_ 1HOHS '340aNVLS SSNYL 798b-€-00T| Z | 20T ,0T ‘ALV1d ONIYv3d b6EE-€-00T| T | 89 a13IMENS LNNOW SSNYL bEZE-C-00T| ¢ | 9€ ,0T ‘QI0DI13H 3LVIGIWYILNI 200z-2-001| € | 9
L0T V/M 30vdg SSO¥D SSNYL aN3 LE2€-2-00T| T | TOT ,0T ‘QI0DIT3H 3LVIQIWYILNI 2002-¢-00T| T | £9 1NN 9NVTH ¥¥3S ON 91/5 LET90-006| ¢ | S€ INOD MIYDS 135 DN 9T/S X +/T €61/1-006| ¢ | S
O@ X OH L0T 3AISLNO ‘G 13M SSNYL €0SE-2-00T| € | 00T L8/T-T '14VHS X3H 96€7-€-00T| Z | 99 9 1709 X3H T X ON9T/S 65010-006| ¢ | v ONIYV3E X3H .8/T-T TeT10-106| T | ¥
3AISNI ,0T ‘aTaM SSNYL 20S€-2-00T| ¢ | 66 0T ‘AI00I13H dOL T002-2-00T| T | S9 IONIH 6S00-€-GTT| T | €€ 948 X3H 0T ‘V/M ¥IONVH €€8-¢-00T| T | €
1NN FONVT4 ¥3S ON 8/€ 6£190-006| 8 | 86 *ASSY ONIYV3d X3H 0T TTIET-¢-00T| ¢ | 9 ¥00d LNONVATD 'LNNOW €6€€-€00T| T | c€ *ASSY ONIYV3d X3H 0T TTIET-¢00T| ¢ | ¢
$9 1708 X3H ¢/1-T X ONS/E €1110-006| 8 | 46 0TST 06X0T ASSY 38NL dOL 795€-2-00T| T | €9 ¥00a LNONVIATD 766€-€-00T| T | 1€ 0TST 0T ASSY 39NL WLLg [bSET-00T| T | 1
NOLLAI¥0S3d ¥IAWNN Livd | ALD | WALl NOLLAT¥DS3d ¥IIWNN LAvd | ALD |[WaLI NOILJI¥0S3d WIIWNN LAVd | ALD | WALI NOLLAI¥0S3d WIIWNN LAvd | ALD | WALI
1517 S1dvd 1ST7 S1dvd 15T SL1dvd 1ST7 S1dvd




L | 14
v } 40 ¢ 133HS 8002/7 1Y R
3zIs ‘31vda .
H1g 28.0 _v 001 0LO" /4 = XXX'X
A A8 NMYHd ON O5Md 0€0" -/+ = XX'X
'ASSV ¥3ddOH T3IHM ¥3MOd 00L 1+ =X QD
TWL  eounsmopor o8
FEST-LELLOL WA II\V paljdde souess|0} 8y}
e adaag “Baw ¥ Bunoo) suuateus pue sayoul u aue
iraxod o d T — suoisuswi( (I
any WEYURT 2 ULL
0890 1B
clol-1otL
NNATHVHO 2’6 HOLOW "dAH 62550706 | *14
abueld 109 ¥ ‘Buuesq y/1-1 G00L0-106] ¢ 144
H3IHSVMLV14 SSN 8/€ €€0L1-006| < €C
HIHSVYMLV14d SSN 9L/S ce0LL-006| v [44
HIHSVYMLY4 ¥/1 L€0L1-006| ¥ 124
HIHSVM MO0 91/S 0L0L1-006| Vv 0¢
HIHSVM MOOT.v/L 600L1-006| ¢ 6l
1NN YD0T NOTAN ON8/E ¥8G90-006| 1 8l
1NN IONV14 0} - /€ L¥190-006| | Ll
1NN FONVYT4 43S ON9L/.L L7190-006 ¥ 9l
1NN IONVT4 J43S ON 8/€ 6€190-006| ¢ 1
1NN X3H .v/L 10090-006| ¢ 143
SOHH G O € X 01l-v/€ L1¥10-006| | €l
SOHH S HO ¢/L-€ X V1-9L/L 16110-006| ¥ cl
GH9 11049 X3H € X ON8/E GZL10-006| ¢ 13
SOHH G ¥9 ¥/L-1 X 91-8/€ L1110-006| ¥ 0l
GO 1109 X3H | X ON9L/S 6G010-006| ¥ 6
d § ¥9 SOHH 9 X 0¢-v/1 1¢010-006| < 8
3404.) 2105 ‘1IN00HdS 1/¢lL-€-0Ce| L A
@ J133IHM H3IMOJ “ASSY 133HM ¢68¢-¢-00L| | 9
I33IHM H3MOd €} “IT1ANIIS 168¢-¢-00L| | S
g 41vH "LNIWA13IM aT13IHS G88¢-C-00L| 1 14
V 47vH 'ININAT1IM d13IHS ¥88¢-¢-00L| | €
109 1-0S "ININAT1IM LINO0HdS ¢88¢-¢-00L| | 4
133HM H3IMOd ‘V/M 38NL 088¢-¢-00L| | 3
NOILdIYOS3a dIGNNN 1dvd ALD | W3LI
¢820-1-001 1S sHed

|

14

59



(]

TRACTOR PTO SHAFT COMPONENTS

(Weasler 55R — Double, Cat. 6, 50 Degree

Constant Velocity Universal Joint)

I

Parts List
Item Part Number Description Qty

1 903-18007 Safety Slide Lock Repair Kit ~ # 26-1520 1
2 903-18008 Safety Slide Lock Yoke Assembly # 55241-1612 1
3 903-18064 Cross and Bearing Kit  # 03-10050 4
4 903-18065 Center Housing # 55251-1599 2
5 903-18012 Yoke and Shaft # 99-19545 1
6 903-18066 Nylon Repair Kit  # 19-5121 2
7 903-18016 Safety Sing # 13-10021 1
8 903-18067 Outer Guard # 97-22164 1
9 903-18068 Inner Guard # 96-22164 1
10 903-18018 Safety Sign # 13-10022 1
11 903-18019 Yoke, Tube & Slip Sleeve # 98-19545 1
12 903-18023 Ball Shear Assembly # 40-10027 1
13 900-01071 5/16 UNC x 2-1/2 Hex Bolt Grade 5 # 11-10471 1
14 900-06498 5/16 UNC Lock Nut # 11-10044 1

903-18069 PTO Half, Tractor End # 93-22164 1

903-18070 PTO Half, Implement End # 92-22164 1

903-18048 PTO Shaft, Complete # 260-22164 1

60



HARDWARE

NUTS WASHERS

PART NO. | DESCRIPTION PART NO. DESCRIPTION
900-06194 3/16 NC Hex Nut 900-11007 3/16 Lock Washer
900-06001 1/4 NC Hex Nut 900-11009 1/4 Lock Washer
900-06003 5/16 NC Hex Nut 900-11010 5/16 Lock Washer
900-06005 3/8 NC Hex Nut 900-11011 3/8 Lock Washer
900-06007 7/16 NC Hex Nut 900-11012 7/16 Lock Washer
900-06009 1/2 NC Hex Nut 900-11013 1/2 Lock Washer
900-06010 1/2 NF Hex Nut 900-11014 9/16 Lock Washer
900-06011 9/16 NC Hex Nut 900-11015 5/8 Lock Washer
900-06013 5/8 NC Hex Nut 900-11017 3/4 Lock Washer
900-06015 3/4 NC Hex Nut 900-11019 7/8 Lock Washer
900-06017 7/8 NC Hex Nut 900-11021 1" Lock Washer
900-06019 1" NC Hex Nut 900-11023 1-1/8 Lock Washer
900-06023 1-1/4 NC Hex Nut 900-11025 1-1/4 Lock Washer
900-06025 1-3/8 NC Hex Nut 900-11029 1-1/2 Lock Washer
900-06027 1-1/2 NC Hex Nut
900-06056 5/8 NF Slotted Hex Nut 900-11030 3/16 Flat Washer
900-06058 3/4 NF Slotted Hex Nut 900-11031 1/4 Flat Washer
900-06060 7/8 NF Slotted Hex Nut 900-11032 5/16 Flat Washer
900-06062 1" NF Slotted Hex Nut 900-11033 3/8 Flat Washer
900-06065 1-1/4 NC Slotted Hex Nut 900-11034 7/16 Flat Washer
900-06066 1-1/4 NF Slotted Hex Nut 900-11035 1/2 Flat Washer
900-06070 1-1/2 NF Slotted Hex Nut 900-11036 9/16 Flat Washer

900-11037 5/8 Flat Washer

900-06135 1/4 NC Flanged Whiz Lock Nut 900-11038 3/4 Flat Washer
900-06137 5/16 NC Flanged Whiz Lock Nut 900-11039 7/8 Flat Washer
900-06139 3/8 NC Flanged Whiz Lock Nut 900-11040 1" Flat Washer
900-06141 7/16 NC Flanged Whiz Lock Nut 900-11041 1-1/8 Flat Washer
900-06143 1/2 NC Flanged Whiz Lock Nut 900-11042 1-1/4 Flat Washer
900-06145 5/8 NC Flanged Whiz Lock Nut 900-11044 1-1/2 Flat Washer
900-06270 3/8 NC Jam Nut
900-06276 1/2 NC Jam Nut
900-06280 5/8 NC Jam Nut
900-06282 3/4 NC Jam Nut
900-06284 7/8 NC Jam Nut
900-06286 1" NC Jam Nut
900-06288 1-1/8 NC Jam Nut
900-06292 1-3/8 NC Jam Nut
900-06496 1/4 NC Top Lock Nut
900-06498 5/16 NC Top Lock Nut
900-06500 3/8 NC Top Lock Nut
900-06502 7/16 NC Top Lock Nut
900-06504 1/2 NC Top Lock Nut
900-06508 5/8 NC Top Lock Nut
900-06510 3/4 NC Top Lock Nut
900-06512 7/8 NC Top Lock Nut
900-06514 1" NC Top Lock Nut
900-06518 1-1/4 NC Top Lock Nut

61




INDEX

| Part Number | Page | Part Number Page Part Number Page
100-1-0670 52 100-2-2812 58 100-2-3525 56
100-2-1311 52 100-2-2825 52 100-2-3528 56
100-2-1311 58 100-2-2825 58 100-2-3529 56
100-2-1311 58 100-2-2833 58 100-2-3534 52
100-2-1311 58 100-2-2880 59 100-2-3534 58
100-2-1311 58 100-2-2882 59 100-2-3535 52
100-2-1360 52 100-2-2884 59 100-2-3535 58
100-2-1979 52 100-2-2885 59 100-2-3547 52
100-2-1980 52 100-2-2891 59 100-2-3547 54
100-2-2001 58 100-2-2892 59 100-2-3547 58
100-2-2002 52 100-2-3026 52 100-2-3548 52
100-2-2002 58 100-2-3026 54 100-2-3548 58
100-2-2002 58 100-2-3136 52 100-2-3549 52
100-2-2002 58 100-2-3137 52 100-2-3549 58
100-2-2002 58 100-2-3140 52 100-2-3550 58
100-2-2056 52 100-2-3234 58 100-2-3551 52
100-2-2085 54 100-2-3236 52 100-2-3551 58
100-2-2086 52 100-2-3236 58 100-2-3552 58
100-2-2087 58 100-2-3237 52 100-2-3553 58
100-2-2657 52 100-2-3237 58 100-2-3555 52
100-2-2658 52 100-2-3350 52 100-2-3555 58
100-2-2698 52 100-2-3351 52 100-2-3561 52
100-2-2709 54 100-2-3383 56 100-2-3562 52
100-2-2717 54 100-2-3413 58 100-2-3562 58
100-2-2718 54 100-2-3420 56 100-2-3563 58
100-2-2720 54 100-2-3491 52 100-2-3564 52
100-2-2721 52 100-2-3491 58 100-2-3564 58
100-2-2721 54 100-2-3502 52 100-2-3579 52
100-2-2788 54 100-2-3502 58 100-2-3579 58
100-2-2789 54 100-2-3503 52 100-2-3580 52
100-2-2790 54 100-2-3503 58 100-2-3580 58
100-2-2791 52 100-2-3512 56 100-2-3581 52
100-2-2791 54 100-2-3513 56 100-2-3581 58
100-2-2794 54 100-2-3517 56 100-2-3583 52
100-2-2812 52 100-2-3521 56 100-2-3583 58

62




INDEX

| Part Number Page Part Number Page Part Number Page |
100-2-3608 56 100-3-3632 52 100-3-4951 54
100-2-3609 56 100-3-3648 52 100-3-4952 52
100-2-3610 56 100-3-3669 54 100-3-4952 54
100-2-3611 56 100-3-3675 54 100-3-4953 52
100-2-3612 56 100-3-3730 52 100-3-4953 54
100-2-3613 56 100-3-3749 52 100-3-4954 52
100-2-3614 56 100-3-3750 52 100-3-4960 52
100-2-3615 56 100-3-3774 58 100-3-4961 52
100-2-3616 56 100-3-3775 58 100-3-5211 58
100-2-3617 56 100-3-3777 58 100-3-5212 58
100-2-3618 56 100-3-3779 58 100-3-5214 52
100-2-3619 56 100-3-3864 52 100-3-5214 58
100-3-1113 52 100-3-3864 58 100-3-5354 58
100-3-1113 54 100-3-4047 52 100-3-5375 52
100-3-1113 58 100-3-4099 52 100-3-5555 56
100-3-1113 58 100-3-4278 52 100-3-5744 56
100-3-1113 58 100-3-4278 58 100-3-5754 56
100-3-1113 58 100-3-4280 52 100-3-5805 58
100-3-1851 54 100-3-4280 58 100-3-5856 52
100-3-1851 58 100-3-4281 58 100-3-5856 58
100-3-2112 52 100-3-4282 52 100-3-5903 56
100-3-2112 58 100-3-4282 58 100-3-5909 52
100-3-2396 52 100-3-4283 52 100-3-5970 56
100-3-2396 58 100-3-4283 58 100-5-0100 52
100-3-2396 58 100-3-4291 52 100-5-0100 54
100-3-2396 58 100-3-4291 58 100-5-1100 54
100-3-2396 58 100-3-4354 58 100-5-1202 54
100-3-3392 58 100-3-4618 58 106-3-0307 54
100-3-3393 58 100-3-4846 52 106-3-0307 58
100-3-3394 58 100-3-4846 58 115-3-0059 58
100-3-3582 52 100-3-4862 52 200-2-0705 52
100-3-3594 52 100-3-4862 58 320-3-1277 59
100-3-3606 58 100-3-4950 52 900-01021 59
100-3-3619 58 100-3-4950 54 900-01055 52
100-3-3631 58 100-3-4951 52 900-01055 54

63



INDEX

| Part Number Page Part Number | Page Part Number Page
900-01055 58 900-01233 58 900-03438 54
900-01055 58 900-01237 52 900-03439 52
900-01055 58 900-01237 54 900-03439 54
900-01055 58 900-01237 58 900-03439 58
900-01059 52 900-01241 52 900-03439 58
900-01059 54 900-01241 56 900-03439 58
900-01059 58 900-01247 52 900-03439 58
900-01059 59 900-01247 58 900-03439 58
900-01071 54 900-01249 52 900-06001 59
900-01071 60 900-01341 52 900-06005 52
900-01105 54 900-01341 58 900-06009 52
900-01111 52 900-01343 52 900-06137 52
900-01111 52 900-01343 58 900-06137 54
900-01111 58 900-01346 52 900-06137 54
900-01111 59 900-01346 54 900-06137 58
900-01113 52 900-01403 56 900-06137 58
900-01113 54 900-01403 56 900-06137 58
900-01113 58 900-01403 56 900-06137 58
900-01125 52 900-01411 59 900-06137 58
900-01125 54 900-01423 54 900-06139 52
900-01125 59 900-01423 56 900-06139 52
900-01129 54 900-01423 56 900-06139 52
900-01191 59 900-01425 56 900-06139 52
900-01221 52 900-01429 56 900-06139 52
900-01221 52 900-01475 56 900-06139 54
900-01221 52 900-01481 56 900-06139 54
900-01221 54 900-01535 56 900-06139 54
900-01221 54 900-01630 56 900-06139 58
900-01221 58 900-01632 56 900-06139 58
900-01221 58 900-01695 54 900-06139 58
900-01221 58 900-03419 52 900-06139 58
900-01221 58 900-03419 52 900-06139 58
900-01225 52 900-03436 52 900-06139 59
900-01225 54 900-03438 52 900-06141 59
900-01233 52 900-03438 52 900-06143 52

64




INDEX

Part Number Page | Part Number | Page Part Number Page
900-06143 52 900-11013 54 903-18064 60
900-06143 52 900-11031 59 903-18065 60
900-06143 54 900-11032 59 903-18066 60
900-06143 56 900-11033 54 903-18067 60
900-06143 58 900-11033 54 903-18068 60
900-06143 58 900-11033 59 903-18069 60
900-06143 58 900-11035 52 903-18070 60
900-06145 52 900-11038 56 903-19084 52
900-06145 58 900-11039 56 904-05529 59
900-06147 56 900-11044 56 905-09004 56
900-06147 56 900-17193 58 905-09079 56
900-06147 56 900-23043 52 905-09125 54
900-06147 59 900-25005 52 905-21224 56
900-06329 52 900-29209 52 905-23024 52
900-06498 54 900-29222 52 907-25556 58
900-06498 60 900-31082 56 907-33640 54
900-06500 52 901-01002 54
900-06500 52 901-01005 59
900-06500 54 901-01011 54
900-06500 54 901-01101 58
900-06504 52 901-01121 58
900-06504 54 901-01311 52
900-06504 54 901-01311 58
900-06504 56 903-03126 52
900-06504 58 903-15430 52
900-06508 52 903-17741 52
900-06508 54 903-18007 60
900-06510 54 903-18008 60
900-06584 59 903-18012 60
900-06596 56 903-18016 60
900-06598 56 903-18018 60
900-06604 56 903-18019 60
900-11009 59 903-18023 60
900-11010 59 903-18033 54
900-11013 52 903-18048 60

65







Sheyenne Tooling & Mfg.

AUGER DIVISION

701 Lenham Ave. - P.O. Box 647
Cooperstown, ND 58425
Office (701) 797-2700
Fax (701) 797-2584
Toll Free (800) 797-1883

www.sheyennemfg.com

100-3-4118
5/12


http://www.sheyennemfg.com/

	1510 Owners Manual III
	1510 Owners Manual VII
	1510 Owners Manual VIII
	1510 Owners Manual IX
	Sheet1
	AUGER WARRANTY
	AUGER WARRANTY

